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M802 & V1401 Series Mixers REPLACEMENT PARTS

SWITCH PLATE COVER AND HASP

ILLUS. PART NO. NAME OF PART AMT.
PL-57342

1 00-438274 Cover - SWItCh Plate..........c..ccoioiiiiiii 1

2 00-438221 HASP. .. e 1
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http://www.partstown.com/hobart/hob00-438221?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55677

PART NO.

00-064422-00002
PL-003-22
KW-003-15
00-291679
00-011091-00003

ATTACHMENT HUB

NAME OF PART AMT.
ST T TTo A AN = Ted o 1 T 22 B I T PP 1
[ (VT I B B = o= 1 (o o FO PP PP PPPPP 1
KeY = WOOAIUFF #BO7 ...ttt ettt et e e sae e e bt e te e e eabeesmteentneeaeaannes 1
Sleeve - Square Drive (#12 Attachment HUD)............ooiiiiiiii e 1

Shim - Bevel Pinion (0.056 Thk.).... AR
Shim - Bevel Pinion (0.062 Thk.).... AR
Shim - Bevel Pinion (0.080 THK.).....couiiiiiiiieesie ettt AR
Shim - Bevel Pinion (0.074 THK.).....citieeiiieese e enee e ee e e eanes AR
Thumb Screw 1/2-12.......cciiiiiieeeeeeeee e

Cover (Painted) (Plugs Attachment Hub Hole)...
Cover (Deluxe) (Plugs Attachment Hub Hole)....
Plug - Attachment HUD.......... et e e e e e e e e

Hub - Attachment (#12 Painted)........couuiiiiiiie e 1
Lockwasher 3/8 Light
Cap Screw 3/8-16 X 1 1/4 HeX Hd......oooieiiieeee et e 4

F-43022 Rev. B (March 2015)


http://www.partstown.com/hobart/hob00-064422-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011091-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011091-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011091-00005?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011091-00011?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-108197-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064612-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064612-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291680-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobpl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobkw-003-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291679?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-110-22?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

SWITCH PLATE AND TIMER

(M802 PRIOR S/N 311265771)(V1401 PRIOR S/N 311265227)

ILLUS. PART NO. NAME OF PART AMT.
PL-56084

1 00-291748 (g Le] o T I 0 T S USROS PUUPPPTN 1

2 SC-013-07 Mach. Screw 5-40 X 1/4 Flat Ha........oooiii e

3 00-123131 Self-Tapping Screw 8-32 x 3/8 Truss Hd., Taptite..........cccoeeiiiiieiiieeen.

4 SC-128-66 Mach. Screw 8-32 x 1/2 Tx. Button Hd. (SST) (ML-134075 & ML-134085)...

5 WL-013-08 Lockwasher #8 Internal (SST) (ML-134075 & ML-134085)........ccccceevueernenne.

6 00-064462 Grommet - Gear Shift HUD.........coouiiiiiii e

7 00-291731-00002 Plate - Switch (All Except ML-104694 & ML-104686)..........cccouteiuieaiieeiieeiiie e e e 1

8 00-291733-00002  Plate - Switch (ML-104694 & ML-104686)

9 00-294650-004-1  Timer ASSY. (115 V., 80 HZ.)..o.eoiiieiieiieeeeee ettt e ensneaeeeenens 1
10 00-294650-004-2  Timer ASSY. (240 V., B0 HzZ.).....oiiieiieiie ettt ettt e et e e ensneaaeeennes 1
11 00-291750 INSUIALOT = SWILCR. ...t e et e e et e e e sne e e e e e aaaeans 1
12 NS-031-01 StOP NUL B-32 EIASHIC. ..ottt ettt e et e e e eaa e s
13 SD-009-40 Self-Tapping Screw 6-32 x 3/4 Phil. Pan Hd., Type F..

14 00-118349 Standoff - Reed Board (5/16 Lg.).....coouiiiiieiiieaiie ettt ettt e e et eae e 8
15 00-294854 Reed Mounting BOAIA ASSY ..........uiiiiiiiiiiieeiiiee ettt ettt et e e ba e e be e e eibe et e e e e e e e e s 2
16 00-124022 Insulator - Reed Mounting BOard............c.eiiiiiiiiie e 2
17 00-294700-004-2  Pilot LIGNt (120 V.) et ittt sttt ettt b et bt e st e e s be e e bt e eabeenbee e e e e annnne 1
18 00-294700-004-5  Pilot LIGNt (240 V.)...ei ittt ettt be et b et b bt n e e e e 1
19 00-120872-00004  SWiItCh - OPErator S STOP.....ciiiiuiieeiiiiie et ee et eer e e s e e s e e s st e e e essseeeessaeeessssnensennnnes 1
20 00-120872-00002  SWitCh - OPErator S STAM.......c..iiiuiiiiiiiiie ittt e e e e 1
21 00-116525 Guard - Switch
22 00-123109 Screw 6-32 X 3/8 Serrated Hd.........oooiiiiiiie e e e 2
23 WS-002-14 LT =Y USSR P PP 2
24 NS-046-17 STOP NUL 440 HEX... oottt ettt e et ettt et e e e e et e e seeenbeeenee e e nneeaaaann 2
25 00-438499-00002  BUZZET ... .eiiiiieieiieiie ettt ettt oottt e te e et e e e beeaaeeeaa b e e eabeeateeeenbeeeaeeeseeeneeebeantreaaeaannas 1
26 00-294700-004-2  Pilot Light (120 V.)...
27 00-294700-004-5  Pilot LIght (240 V.)...ei ittt ettt et e et e sttt e bt e eabe e e bt e e neeenbeenteeeaeeannee 1
28 00-123131 Self-Tapping Screw 8-32 x 3/8 Truss Hd., Taptite..........coooeeiiiiiiiiiiiee e 6
29 SC-128-66 Mach. Screw 8-32 x 1/2 Tx. Button Hd. (SST) (ML-134075 & ML-134085).........ccccceeruvrreeannnnn 6
30 WL-013-08 Lockwasher #8 Internal (SST) (ML-134075 & ML-134085).........ccceiueiiiiiiiiiieenieenieesiieee e 6
31 00-087711-183-1 SWItCh = PUSH BULION........eiiiiiiiii e et e e 1
32 00-102467-00001  Cap - Push Button (Start) (BIACK).........ccueiuiiiiiiiii e 1
33 SC-053-38 Mach. Screw 6-32 X 1/4 TrUSS HU.....cooiiiie e e e e e e e e e e e ns
34 SC-128-67 Mach. Screw 6-32 x 1/4 Tx. Flat Hd. (SST) (ML-134075 & ML-134085)....
35 00-087711-183-2  SWitCh = PUSN BUHON. ......ooiiiiiiii ettt ent e e e e
36 00-102467-00002 Cap - Push Button (Stop) (REA).....cccuiiiiiiiiie ettt e e 1
37 SC-053-38 Mach. Screw 6-32 X 1/4 TrUSS Hd........oi it e e 2
38 SC-128-67 Mach. Screw 6-32 x 1/4 Tx. Flat Hd. (SST) (ML-134075 & ML-134085)........c.ccccooeereriiiireaannns 2
39 00-437775 Knob - Potentiometer W/Seal Nut
40 00-437742 SHAft = St ettt et et et eeaeeean
41 00-438171 BOAId = DISPIAY.....ceeieeiieiieie ettt e e e e e e e e as 1
42 00-439400-00001 B0 (120 V.)..etitieiiieeit ettt h ettt sa e bt e bt e e bt e sab e e e s bt e sae e e abe e e bt e eabeenteeeeeeannnns 1
43 00-439400-00002 B0 (240 V.)..eiitiiiiieeitee ittt h ettt ettt b e bt e bt bt e e h e nhe e bt e been e e e e e e 1
44 00-064462 Grommet - Gear Shift HUD ..o e e e e e e neeneees 1
45 00-438324-00001  Switch Plate & Keypad Assy. (All Except ML-104694 & ML-104686)............cccooveeiieeicinereeaanns 1
46 00-438324-00003  Switch Plate & Keypad Assy. (ML-104694 & ML-104686).........cccccueeruireiiieiiieeieeesieeeineaae e 1
-9- F-43022 Rev. B (March 2015)


http://www.partstown.com/hobart/hob00-291731-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291733-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294650-004-1?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294650-004-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294700-004-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294700-004-5?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-120872-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-120872-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438499-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294700-004-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294700-004-5?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-183-1?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102467-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-183-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102467-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291748?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-013-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123131?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-66?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-013-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064462?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291750?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-031-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsd-009-40?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-118349?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294854?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-124022?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-116525?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123109?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-002-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-046-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123131?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-66?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-013-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-053-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-67?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-053-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-67?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437775?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437742?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064462?pt-manual=HOB-M802-V1401_pm.pdf
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SWITCH PLATE AND TIMER
(M802 AFTER S/N 311265771)(V1401 AFTER S/N 311265227)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

SWITCH PLATE AND TIMER

(M802 AFTER S/N 311265771)(V1401 AFTER S/N 311265227)

ILLUS. PART NO. NAME OF PART AMT.
PL-57338
1 NS-046-17 StOP NUL 440 HEX..oooiuiiiee ettt e et e ettt e e sttt e e s s ae e e s saaeeesssaeeeasseeeeanseeeessnnsnsnnnnnes 2
2 00-438499-00002  BUZZET ... .ccueetieuieieieiie et eeie sttt eee e te e et e et e ess e e seeemeeese e et e seeeae e et eneeeee e eeeneeene e et enneene e e e e nneeeenes 1
3 00-294700-004-2  Light (110 V., 60 Hz.)..
4 00-294700-004-5  Light (220 V., 80 HZ.).....eeiuiiiieieiie ettt ettt et e nae e e e nne e e eeas 1
5 00-123131 Self-Tapping Screw 8-32 x 3/8 Truss Hd., Taptite.........ccoooririiiiiiiiii e 6
6 SC-128-66 Mach. Screw 8-32 x 1/2 Tx. Button Hd. (SST) (M802C & V1401C).....ccceeiueieirienieeneeiee e 6
7 WL-013-08 Lockwasher #8 Internal (SST) (M802C & V1401C).....ceiuiiiieriieiieniee ettt 6
8 SC-013-12 Mach. Screw 6-32 x 1/4 Slotted Flat Hd
9 SC-128-67 Mach. Screw 6-32 x 1/4 Tx. Button Hd. (SST) (M802C & V1401C).....ccceevueiririenieenieniee e 2
10 00-102467-00001  Cap - Push Button (Start) (BIACK).........cc.uiauiiiiiiaiiieie et e e 1
11 00-102467-00002 Cap - Push Button (Stop) (REA)......ccuiiiiiiiiieiiie ettt a e 1
12 SC-013-12 Mach. Screw 6-32 x 1/4 Slotted Flat Hd..........ccooiiiiiiiee e 2
13 SC-128-67 Mach. Screw 6-32 x 1/4 Tx. Button Hd. (SST) (M802C & V1401C)......ccoceeiiieiiiiiieeiiiieee e 2
14 00-291748 gL o T I 4= SRR 1
15 SC-013-07 Mach. Screw 5-40 x 1/4 Slotted Flat Hd..........ccooioiireieeeseee e 2
16 00-064462 Grommet - Gear Shift Hub
17 00-875389-00002  Plate - Switch (All Except ML-104694 & ML-104686)...........ccccveiuiereeieeieeeeee e e e 1
18 00-875391-00002 Plate - Switch (ML-104694 & ML-104686)..........cereereriiiieiieiieenieenie e 1
19 00-294650-004-1  Timer ASSY. (110 V., B0 HZ.)...ooueiiuiiiiiiiiiee et 1
20 00-294650-004-2  Timer ASSY. (220 V., B0 HZ.)...oc.eiiuiiiiiiieeeitee et 1
21 00-291750 Insulator - Switch
22 00-087711-183-4  SWitCh - PUSH BUHON.......otiiiiiiii e e e 1
23 00-087711-183-2  SWitCh - PUSH BUHON.......oiiiiiiii e e e 1
-11- F-43022 Rev. B (March 2015)


http://www.partstown.com/hobart/hob00-438499-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294700-004-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294700-004-5?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102467-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102467-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875389-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875391-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294650-004-1?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294650-004-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-183-4?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-183-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-046-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123131?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-66?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-013-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-013-12?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-67?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-013-12?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-67?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291748?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-013-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064462?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291750?pt-manual=HOB-M802-V1401_pm.pdf
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PL-57339

ELECTRICAL
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-57339

PART NO.

FE-026-24
00-875679
00-118544-00001
SD-024-01
WL-010-06
WL-019-05
FE-007-14
FE-007-12
00-064494
00-062336-00078
00-113703
00-088196-009-1

SD-015-20
00-124676
00-294500-00034
SD-015-20
00-875735
00-078752-00004
SC-008-10
NS-044-09
WL-007-12
00-087713-101-2
00-087713-101-1
SD-015-20
00-124655
SC-036-14
WL-003-38
00-088196-026-1
00-087713-037-1

ELECTRICAL
NAME OF PART AMT.

COVET = JUNCHON BOX....utiiiiiieiii ettt ettt ettt e et e et e e et e e s bee e s e aeeean 1
BOX = JUNCHON. ...ttt e et e e e e e e e e e e e aeeeeas 1
(U To RS To] o 1= 4 [T SRR PUPPPRRN 1
Self-Tapping Screw 10-24 x 3/8 Pan Hd., TYPE TT ..ottt 1
Lockwasher #10 External Shakeproof...........c.uui i a e e e 1
Lockwasher 1 1/8 Internal Shakeproof............c.oiiiiiiiiiiii e 1
Bushing 3/4 Conduit

[ Tod Q) N[0 47 B 07 o) o o [ RSP 2
BUSHING = CONAUIL.....couiiiiiiiii ettt e e e 1
Conduit 1 X 12 Lg. (NON-MetalliC).........ceoiuiiiiiiiiiee e e 1
(0711 [= T 1= TP AR

Relay - Thermal Overload (3 Ph.) (With Overload Protection) Relay - Overload (3-

Self-Tapping Screw 10-32 x 3/8 Phil. Hd., Type TT..
Panel - CONtrol.........ccuooiiiiiiiiiiie e

Transformer (380/120 V., 415/120 V., 460/120 V., & 575/120 V.)...oeviiiiiieiiiiiiiiee e 1
Self-Tapping Screw 10-32 x 3/8 Phil. Hd., Type TT....coiiiiiiiii e 2
S ] 1= L PRSP UPPRUP

Clamp - Wire.
Mach. Screw 10-24 x 1/4...
UL ASSY ..ttt ettt ea et e e e a bt e e e e s et e e e s bt e e e a b et e e e be et e e n e et e e n b e e e e an e e e e e e aeee s
Lockwasher #10 EXEEINaAl.........ccoiiiiiiiiiees e
Contactor - 3P 30 Amp./Aux. (115 V.)...
Contactor - 3P 30 AMP./AUX. (200 V.)..eeiiieiiieiie e 1
Self-Tapping Screw 10-32 3/8 Phil. Hd., TYPe TT ..ottt 2
Support - TOP COVEN.......coviiiiiiiienieeeeee e

Cap Screw 1/4-20 x 1/2 Hex Hd
Lockwasher 1/4 Light..................
Relay - Overload (1-POIE).........oouiiiiiee et
Contactor (2-Pol) (200 V. ). .. ittt e et e e st e e et e e e e abeee e e anbeeeennnntnbrnneees 1
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http://www.partstown.com/hobart/hob00-118544-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-088196-009-1?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294500-00034?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-078752-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087713-101-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087713-101-1?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087713-037-1?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobfe-026-24?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsd-024-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-010-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-019-05?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobfe-007-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobfe-007-12?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064494?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-113703?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsd-015-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-124676?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsd-015-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875735?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-008-10?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-007-12?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsd-015-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-124655?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-38?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

46-47

28-29-30
37-38

17-18
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-58219

37
38
*39
40
41
42
43
44
45
46
47

PART NO.

00-437605-00002
SC-120-30
SC-128-63
SC-120-29
SC-128-64
00-875740-001-2
00-875740-00002
PL-003-39
SC-037-01
WL-004-11
SC-037-36
WL-004-18
00-873960-002-2
00-875584
00-072442-00001
00-087669-00001
00-315011
00-315013
00-086502
00-070641-00009
00-077495
SC-010-32
00-077497
00-077496
00-064471
00-070641-00009
SC-128-62

00-291195
SC-010-32
SC-121-92
00-290407-00001
00-290407-00002
SC-040-69
00-011800-00143
SC-040-69
WL-004-13
00-479597
00-479623
00-479598
00-479624
00-123687-00002
00-087711-00249
FE-022-84
00-078752-00003
SC-008-41
00-294853-00016
00-270632

BASE AND PEDESTAL(M802 SERIES)

NAME OF PART AMT.
Top Cover Assy. (Unpainted) (INCIS. EM 41).......ueiiiiiie e 1
Mach. Screw 1/4-20 X 2 OVal Hd.......oooiiiiiii e 1
Mach. Screw 1/4-20 x 2 Tx. Flat Hd. (SST)
Mach. Screw 1/4-20 x 1 Phil. Oval Hd.............
Mach. Screw 1/4-20 x 1 Tx. Flat Hd. (SST)
Pedestal Assy. (All Except ML-104694).......
Pedestal ASSY. (ML-T04694).........ooiiiiiieiiieit ettt ettt e e e e eanee
PlUG 2 1/4 EXPANSION.....ciiiiiiititiite ettt ettt ettt et sen e st et e e e e eanee 1
Cap Screw 1/2-13 x 1-1/2 Hex Hd..
LOCKWASHEr 1/2 HEIICAL........eiieeee ettt et e e e e e e e e e e e s
Cap Screw 5/8-11 X 3 /2 HEX Hd....couiiiiiee e e
Lockwasher 5/8 Light...........ooiiii e e
B ettt a e e e 1
Pad - Base
Plug - Button (Used to Plug Holes for Hold DOWN BOItS)............coiieiiiiiiiiiciiieeeeee e 4
CaSter - BOWI TTUCK ...ttt ettt e e 4
Bowl Truck Assy. (Painted) (Pkg.) (INCls. &M 16).......c.eeiiiiiiiiiiieieeie e 1
Bowl Truck Assy. (Aluminum) (Pkg.) (INCls. HEM 16)........coiiiiiiiiiiieiiee e 1
Outer Apron ASSY. (ML=T04B94).........ooiiiiiieiie ittt e e 1
Thumb Screw (ML-104694) (COVET)......ccuuiiiiiiieiie ettt st 4
APron = INNEI (ML=T04694).......coiiiiiiiie ettt ne e e 1
Mach. Screw 8-32 x 3/8 Truss Hd
Cover - Slideway (LH) (ML-T04B94).......cc.ooiiiiieeiiee ettt 1
Cover - Slideway (RH) (ML=104694).........coiiiiiiieiee sttt 1
APron (All EXCEPt ML-TO4B94).......oo ittt e e et e e e e e e e e eeeaeaaeans 1
TRUMD SCIEW.....ciii e e e 2
Mach. Screw 10-24 x 1/2 Tx. Button Hd (SST)(Not Shown)(ML-134085 & 134277)
................................................................................................................................................... 2
LN oL (o] o I [ =T OO PP PPPP PP 1
Mach. Screw 8-32 x 3/8 Truss Hd
Mach. Screw 8-32 x 3/8 Hex Button Hd. (SST) (ML-134085 & ML-134277).......cccceveiueriinennns 2
Block - Stop (All EXCePt ML-104694).......ccuiiiiiiiiieiee ettt 1
Block - Stop (ML-104694)............c.c.....
Cap Screw 1/2-20 x 2 Socket Fil. Hd
Pin - Dowel 1/2 x 1-3/4 SAE..................
Cap Screw 1/2-20 x 2 Socket Fil. Hd
Lockwasher 1/2 MEIUM.........c.ooiiiiiiie e

Slideway (LH) (All Except ML-104694)..

Slideway (LH) (ML=T04B94).........coeeeeeeieeie ettt ettt esneesneesneeneeeneeeneeaneeeenneeean 1
Slideway (RH) (All EXCePt ML-104694)..........ooiiiieieeieese et enee e 1
Slideway (RH) (ML-T04B94).......c..o ittt ettt et ne e ne e nneeeeneee s 1
Seat - Top Cover (RUDDEI).......c.oiiii e e 2
Limit Switch

Strain Relief (Hevco #3231) (Liquid Tight).....ccooiiieiiiiiii e 1
ClamP = CaDIE....c ettt he e e e e et be e et nn bbb reneeee 1
Mach. Screw 10-32 X 1/2 RA. H......ooiiiiiiiii e 1
CADIE = CONMIOL......ctiieeiei ettt sae ettt e r et ennn e 1
Bushing - Snap (Used to Route Cable thru Pedestal Wall).............cccoooiiiiiiiiiiniiiiciicce e 1

* Part of Slideway Kit 00-479626.
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http://www.partstown.com/hobart/hob00-072442-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087669-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-070641-00009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-070641-00009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290407-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290407-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011800-00143?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123687-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-00249?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294853-00016?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-63?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-29?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-64?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobpl-003-39?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-315011?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-315013?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-086502?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-077495?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-010-32?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064471?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-62?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291195?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-010-32?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-92?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479597?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479623?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479598?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479624?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobfe-022-84?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-008-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-270632?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479626?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-58218

29
**30
31
32
33
34
35
36
37
38
39
40
a1
42
43
44
45
46
47

PART NO.

SC-015-76
SC-128-63
SC-015-70
SC-128-64
00-011800-00180
00-479621
00-479597
00-875741-001-2
00-875741-00002
PL-003-39
SC-037-01
WL-004-11
00-873960-003-2
00-875586
SC-037-36
WL-004-18
00-072442-00001
00-087669-00001
00-315011
00-315013
00-102151
00-102155
00-011800-00143
SC-040-69
WL-004-13
SC-040-69
00-290408-00001
00-290408-00002
00-479622
00-479598
00-087711-00249
FE-022-84
SC-008-41
00-078752-00003
00-294853-00016
00-270632
00-070641-00009
SC-128-62
00-067923-00002
00-123687-00002
00-437607-00002
00-291201
00-102150
SC-010-32
SC-121-92
00-067906
00-102147

BASE AND PEDESTAL(V1401 SERIES)

NAME OF PART AMT.
Mach. Screw 1/4-20 x 1 3/4 Slotted Oval Hd............oooiiiiiiiiiiiiiicee e 1
Mach. Screw 1/4-20 x 2 Tx. Flat Hd. (ML-134075 & ML-134281).......ccccoiiiiiiiiiieiieeiiieee e 1
Mach. Screw 1/4-20 x 1 Slotted Oval Hd............cccviiiiiiiee e 1
Mach. Screw 1/4-20 x 1 Tx. Flat Hd. (ML-134075 & ML-134281).......cccooiiiiiiieiiieieeiiieee e 1

DIOWEL. ... e b e 1
Slideway (LH) (ML-TO4B80).........cceeiuiiiiiieiie sttt 1
Slideway (LH) (All EXCEPt ML=T04B86)........cccuueeiuiiiiiieiiiee ettt sttt e e 1
Pedestal Assy. (All EXCEPt ML-T04B86).......c.cccouuiiiiiiiiiiiie ittt 1
Pedestal Assy. (ML-104686)

PIUG 2 1/4 EXPANSION.....ceiiiiiitiiiitit ettt ettt ettt sbe et e et s st ae e e e e eanne
Cap Screw 1/2-13 X 1-1/2 HeX Ha......oiiiiiiee e 2
Lockwasher 1/2 HElICAL............oooiiii e e 2
B ettt st e e e e anee 1
Pad - Base

Cap Screw 5/8-11 X 3 1/2 HEX HA.....oooeiii et 2
LOCKWASHET 5/8 LIGht... ..ottt ettt e e e e 2
Plug - Button (Used to Plug Holes for Hold DOWN BOIES)...........cooiiiiieiiieiiiiiieseeiee e 4

Caster - BOWI TTUCK......c.uiiii et 4
Bowl Truck Assy. (Painted) (Pkg.) (INClS. &M 17).....coiiiiiiiiii e 1
Bowl Truck Assy. (Aluminum) (Pkg.) (INCls. HEM 17)...cccuoiiiiiiii e 1
Slideway Cover Assy. (RH) (ML=T04686).........cccetiiuiiiiiiiiiierieee ettt 1
Slideway Cover Assy. (LH) (ML-104686)

Pin = DOWEI 1/2 X 1-3/4 SAE ...ttt ettt sttt eneeeaane
Cap Screw 1/2-20 x 2 Socket Fil. Hd.......ocoiiiii e
Lockwasher 1/2 MediUM..........cooiiiii e
Cap Screw 1/2-20 x 2 Socket Fil. Hd
Block - Stop (All Except ML-104686)

Block - Stop (ML-104686) (NOt SHOWN)......ccuuiiiiiiiiiieiie e 1
Slideway (RH) (ML=T04B8B).........c.coiiuiiriarititeeeiieieeie sttt sttt sttt sne b b st 1
Slideway (RH) (All EXCEPt ML-TO4B86)..........ceiuieiiieiiieiiee ettt e e 1

LIMIE SWILCR.....ce e 1
Strain Relief (Heyco #3231) (Liquid Tight).......coocuerioiiiiee e 1
Mach. Screw 10-32 X 1/2 RA. H.....eiiioee et e e e e e e e e e e 1
ClamP = CADIE.......eee e 1
Cable - Control

Bushing - Snap (Used to Route Cable thru Pedestal Wall).............c.ccociniiiiiniiiicees 1
TRUMD SCIEW.....ciii ettt r e e 4
Mach. Screw 10-24 x 1/2 Tx. BUtton Hd. (SST).....cueiiiiiiiiiiieiieccecesee e 4
Adapter - TranSMISSION CASE.......eiiiiiiieiiiiiiiee e ettt e e e e ee st e e e e e e s areeeeessesastaneeeaaeeaeeeeesnns 1
Seat - Top Cover (Rubber)

Top Cover Assy. (Incls. Item 39) (ML-T104683)........ccceeiiiiiiiiiiieeaiie et 1
Apron - Inner (All EXCEPt ML=T04B86).........coiueiiiieiiieriii ettt 1
APron = INNEI (ML=TO4B86).......ceiuueiiuiieitie ettt ettt sttt eb et e e eneneeeas 1
Mach. Screw 8-32 X 3/8 TrUSS Ha.........oiiiiiiiiiiiie et 2
Mach. Screw 8-32 x 3/8 Hex Button Hd. (SST) (ML-134075 & ML-134281).........cccceevvvveeeennnn 2
Apron (All EXCEPt ML=T04B86).......cccueeeiieiiee ettt ettt ettt et e e e e eenne 1
APFON (ML-TOABBEB).......eeeeeeee ettt ettt ettt b ettt et s e eae e et et e eteeneeeaneeeanne 1

* Part of Slideway Kit 00-479628
** Part of Slideway Kit 00-479626

-17 - F-43022 Rev. B (March 2015)


http://www.partstown.com/hobart/hob00-011800-00180?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-873960-003-2?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-072442-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087669-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011800-00143?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290408-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290408-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-00249?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-294853-00016?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-070641-00009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123687-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-015-76?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-63?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-64?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479621?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479597?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobpl-003-39?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-315011?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-315013?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102151?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102155?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479598?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobfe-022-84?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-008-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-270632?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-62?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291201?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102150?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-010-32?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-92?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067906?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-102147?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479626?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-57341

19
20

21
22

23
24
25

26
27
28
29
30
31
32
33

PART NO.

00-024232
00-060723
00-024233
00-024229
00-024230
00-024249
RP-002-06
00-875486
RP-002-10
BA-002-18
00-007009
00-064413
00-119721
00-064417
00-067500-00006
00-873096-00001

00-873096-00002
00-439330-00001

RP-002-10
00-064553-00001

00-064553-00004
00-439329-00002

00-064645
00-064645
00-064418-00001

00-064418-00002
SC-011-93
WL-003-43
00-087711-00248
00-438492
00-064830
00-024228
PC-003-24

SHIFTING

NAME OF PART

Nut - Plunger Screw..........

Screw - Shifting Plunger....

SPring = SIftiNG PIUNGET. ..ottt ee et e e e ee e
YOKE = UPPEI SHiftiNg. ... .eeieiiiiiie ittt e e 1
Plunger = Shifting YOKE. .......ciiiiiiiiiiie ettt e e e e 4
GEAN SHift CaM ASSY ... .eiiiiiiiieeit ettt b ettt b ettt et n e ee e 1
RO PIN /4 Dia. X 1 Lo iuteeiueeeiie ettt ettt sttt ettt e nae e st en e e e e e ennee 1
(0= 10 (I o = oI I T (=Y o SRS SPPPP 1
ROII PN 3/16 Dia. X 1 L. eeeeeeiieiieeieeteese ettt ste et e e see e e eneenneeanneeeanns 1
Ball 3/8 Dia

ST o140 To TR S T PP O OO PP PP R PPPPPPP
Bracket - Gear Shift

BUShING = CIULC HUD ...t e e e e e e e e e s 2
Shaft - Gear Shift..........oo e 1
(@ 1 oo T PRSP 1
Clutch Handle Hub Assy(Incls.ltem 13)
(MLs104674,104686,104687,104694,134274,134278)......c.cccvecuvenen.e

Clutch Handle Hub Assy. (Incls. Item 13) (ML-104683 & ML-104696)
Clutch Handle Hub Assy. (Incls. Item 13) (ML-134075, 134085, 134277 & 134281)

Roll Pin 3/16 Dia. x 1 Lg
Gear Shift Handle & Hub Assy.(MLs-104674,104686,104687,104694,134274, &

KNOD (GEAr SHift)......eeiiiiieiiie e 1
g Lo o (@1 0] (o7 o ) PP 1
Handle - Clutch (ML-104674, ML-104686, ML-104687, ML-104694,ML-134274, &

L T S 4 ) P SOPR PR PUPPPPTN 1
Handle - Clutch (ML-104683 & ML-1046896)..........cccuemiiiiieeiiiieeeeeeiiireeeeeeeeeeeseeeeeessneeeeaeeaeeeens 1
Mach. Screw 5/16-18 X 3/4 Fil. Hd.........ooooieeeeee e 4

Yoke - Lower Shifting.....
Cotter Pin 1/16 x 1 1/2
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http://www.partstown.com/hobart/hob00-067500-00006?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-873096-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-873096-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064553-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439329-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064418-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-087711-00248?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024232?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060723?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024233?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024229?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024230?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024249?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875486?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobba-002-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064413?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-119721?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064417?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064645?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064645?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-011-93?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-43?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438492?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064830?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024228?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobpc-003-24?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

13 THRU 19

MOTOR
(M802 SERIES)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

MOTOR
(M802 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-55688
1 SC-118-60 Cap Screw 3/8-16 X 3/4 HeX HA.......ooiiiiiiiie e 1
2 WL-004-04 LOCKWASHEr 3/8 HEIICAL........ceeeiieiee ettt ene e e ane 1
3 WS-018-41 L= T 0T PRSP 1
4 00-065107
5 00-109070-00019
6 00-478237
7 00-118816
8 SC-116-83 Cap Screw 3/8-16 x 1 1/2.. AR
9 WL-004-06 LOCKWASHET 3/8 LIGht... ..ottt e e e 4

10 00-478323 Shim - Motor................... AR

11 WL-004-06 LOCKWASHEE 3/8 LIGht... ..ottt e e 4

12 SC-123-82 Cap Screw 3/8-16 X 1 3/4 HEX HA.....ocuiiiiiiiei e 4

13 00-478380-00001  Motor Assy. (200 V., 60 Hz., 3 Ph.)....

14 00-478589-00002  Motor Assy. (230 V., B0 HZ., 3 Ph.)...coiiiiice et 1

15 00-478589-00001  Motor Assy. (460 V., B0 HZ., 3 Ph.)...ccuiiiiieiieeee et 1

16 00-478588 Motor Assy. (575 V., B0 HzZ., 3 Ph.)....coiiiieeeeeee e 1

17 00-479042 Motor Assy. (200 V., B0 HZ., T Ph.)..c.coiiiiieie e 1

18 00-479044 Motor Assy. (230 V., 60 Hz., 1 Ph.).......

19 00-478380-00003  Motor Assy. (415 V., 50-60 HZ., 3 Ph.)....cciiiiiiiiiiiiiieiee et 1
00-478970-00002  Start Capacitor (200 V., 1 Ph.)....coiiiiiiiiieiiee et 2
00-478972-00002  Start Capacitor (230 V., 1 Ph.) GE Motor.

00-478970-00002  Start Capacitor (110/125 V.)...ccocvrvennnnee.

00-478968-00002 Run Capacitor (230 V., 1 Ph.) GE MOtor........

00-913156-00003  Capacitor - Start (230 V., 1Ph.) Baldor MOtOr...........ccoieiiieeeiee e 1

00-913156-00002 Capacitor - Start (230 V., 1Ph.) Baldor MOTOr...........ccoieiieeeeee e 1

00-913156-00001  Capacitor - Run (230 V., 1Ph.) Baldor Motor

00-478777 CaPACIIOr IMOUNT. ...ttt ettt ettt ettt e saae e e e eanes

NS-013-22 INUL B/8-168 HEX. ettt ettt ettt e bttt eae et e e ene e e e neeeanns

WL-019-92 Lockwasher 3/8 HElICAL............cooiiiiiiiii e

00-478316-00001  Adapter - MOtOr IMOURNT..........uiiii ittt ettt et e e e e e e eabb e e e e sabbe e e sasnbenbeennees 1
-21- F-43022 Rev. B (March 2015)


http://www.partstown.com/hobart/hob00-109070-00019?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478380-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478380-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478970-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478972-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478970-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478968-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-913156-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-913156-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-913156-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478316-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-118-60?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-04?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-018-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065107?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478237?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-118816?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-116-83?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478323?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-123-82?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479042?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479044?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478777?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-019-92?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

8 THRU 14

MOTOR
(V1401 SERIES)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

MOTOR
(V1401 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-55689
1 SC-036-52 Cap Screw 3/8-16 X 3/4 HeX Ha......ooiiiiiieee et 1
2 WL-004-06 Lockwasher 3/8 Light
3 WS-018-41 WWASKIET ...ttt s e e
4 00-068043 FIEXA = GBAN ...ttt ettt bt h et h ettt aan 1
5 00-478239 Pulley - Timing (20T) (B0 HZ.)......eieeiieiiiieieestee ettt 1
6 00-118816 ST o2 Lo PSP SORUPPPPE 1
7 00-109070-00019  KEY 1/4 X 1/4 X T 121 oottt et 1
8 00-478380-00002 Motor Assy. (200 V., B0 HZ., 3 Ph.)...coiiiiiiieeeeeee e e s 1
9 00-478589-00004  Motor Assy. (230 V., B0 HZ., 3 Ph.)...co it 1
10 00-478589-00003  Motor Assy. (460 V., 60 Hz., 3 Ph.)....
11 00-479043 Motor Assy. (200 V., B0 HzZ., T Ph.)..ceiieeiee e 1
12 00-479045 Motor Assy. (230 V., B0 HZ., T Ph.)..c.eiiiiee e 1
13 00-478380-00004 Motor Assy. (415 V., 50-60 HZ., 3 Ph.)....oiiiiiieiieieeeeeet e 1
14 00-478589-00005  Motor Assy. (230 V., 50 HZ., 3 Ph.)..coiiiiiiiiii et 1
15 SC-116-83 Cap Screw 3/8-16 x 1 1/2 Hex Hd
16 WL-004-06 LOCKWASHET 3/8 LIGht... ..ottt e e e e
17 00-478323 SHIM = IMOTOT ..ttt ettt b e r e e nr e e e st e e e ean
00-478971-00002  Start Capacitor (200 V.) (W/O RESISION).......coiiiiiiiiiie ettt e e 1
00-478971-00004  Start Capacitor (200 V.) (W/RESISTOI).......ceiuiiiuiiiiieiie ettt ebe e e e e e 1
00-478973-00002  Start Capacitor (220/250 V.).......ccueeuiiieeiiiee et 1
00-274034 RUN Capacitor (200 V.)....coueiiee ettt sttt ettt e e e 1
00-478967-00002  RUN CapACItOr (200 V.)....cc.uiiiuiiiiieeiie ettt sttt ettt ettt et st nae et e e e e aanee 1
00-478777 Capacitor Mount
00-478226-00001  Adapter - Motor MOUNT.........cccuiiiiiiii ettt ettt e e e e 1
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http://www.partstown.com/hobart/hob00-109070-00019?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478380-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478380-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478971-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478971-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478973-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478226-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-036-52?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-018-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068043?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478239?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-118816?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479043?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-116-83?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478323?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-274034?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478777?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55671

PART NO.

SC-120-38
WL-003-48
FP-028-13
00-479034
00-064554
RP-002-08
00-186272
00-538772
SC-011-10
WL-003-15
SC-012-47
WL-003-22
00-186270
SC-012-48
WL-003-22
00-123680
00-290277
00-064488
00-006651
00-072992-00001
WL-004-19
SC-037-98
SC-062-16
SC-062-17
00-074197-00009
00-074197-00011
00-074198-00004
00-074198-00006
00-011800-00180
00-438124-00003
00-438051-00003
00-874944-00001
SC-116-66
SC-122-75
00-437435
00-875831-00001
S$C-021-15
SC-122-76
SC-018-50
NS-048-11
00-875831-00001
00-874947
SC-047-73
00-874958-00001
00-874958-00002
SC-021-15
SC-122-76
SC-041-28
WS-018-31
WS-005-44
WL-004-04
NS-017-16
SC-062-60
SC-037-26
WS-021-21

TRANSMISSION CASE

NAME OF PART AMT.
Cap Screw 5/16-18 X 1 HEX H....ccvviieiieie ettt e e e e e e e rnneees 4
Lockwasher 5/16 High Collar.............ooiiiiiiiiiie e e e 4
Pipe PIUG 172 Sq. HO..eeiee et ettt e e e 1

I (o] o R 1 T (o o1 AN o SRS UPPPP 1
DIV GEAI ASSY. (25T )..uttitieiuee ittt ettt ettt ettt et e st e b et ae e e e e eanne 1
ROII Pin 5/64 Dia. X 11716 L. ..eeoueeuieeieeieieee sttt ettt eneeeanneee e 1
Shaft = Ol PUMIP. ..ottt ettt b e bt et enn e e eneee s 1
Dowel 3/32 Dia. x 1 1/32 Lg
Mach. Screw 8-32 X 5/8 Fil. Ha.......coouiiiiiieiiee et 1
LOCKWASRET #8 LIGNT......ooiiiiiiiiii ettt e et e e e e e e e e e e e e as 1
Mach. Screw 10-32 x 5/8 Fil. Hd.
Lockwasher #10 Light.................
Gear - Oil Pump (15T) (Slotted)..
Mach. Screw 10-32 X 7/8 Fil. H.....coouiiiiiieiee e e
LoCkWasher #10 Light..........oo ittt e e
Housing & Tube Assy..................
Gear - Oil Pump (15T) (Slotted)..
Plate - Oil Pump Bottom..............
BUShING = INSUIALING. ......ootiiiie e e e e

Shim - Transmission Case (0.010 ThK.).......cooriiiiiiie e e AR
Lockwasher 5/8 Medium
Cap Screw 5/8-11 x 1 3/4 Hex Hd. (MB02).......ccuuiiiiiieiiiiieeieeeee et
Cap Screw 5/8-11 x 3 3/4 HeX Hd. (V14071 )ittt
Cap Screw 5/8-11 x 3 1/2 Hex Hd. (V1401)....
Case - Transmission (Painted) (M802)............
Case - Transmission (Deluxe) (ML-104696)...
Case - Transmission (Painted) (V1401)......cuiiiiiiiiiiie ettt

Case - Transmission (Deluxe) (ML-104683)...........cuiiiiiiiiiiiieriieiiee et 1

Housing - Switch (Deluxe) (ML-104696)............coteiiiiirienieenie e eneeeasneee e 1
Housing - Switch (Deluxe) (ML-104683)........c..ceiiiiiiiirieniienie ettt 1
Housing - SWitch (V1401 & MB02)......cueiiiieiiiiiiee ettt 1
Mach. Screw 8-32 X 2 RA. Ha....coo ot e e e e e e 1
Mach. Screw 8-32 x 2 Hex Button Hd. (SST) (M802C & V1401C)...
SPriNg = REEA SWICRN....c.eiiiiiei ettt et a e
Housing - Reed SWitCh (NO FUSE).......ciiiiiiiiiiie ettt
Mach. Screw 8-32 x 1/2 Slotted Rd. Hd..........cccooiiiiiiiiiiiiieicee

Mach. Screw 8-32 x 1/2 Hex Button Hd. (SST) (M802C & V1401C)...
Mach. Screw 6-32 x 1/4 Pan Hd.........cccooiiiiiiiiieieceeeee

[ Yo L 0= G 17PN

HOUSING - REEA SWItCh......ciiiiiiiii e 1
Housing - Reed Switch.........c.ccccoiiiniinnen.
Set Screw 8-32 x 3/16 Hex Hdls., Cup Pt....
Reed - Switch & Tube (No Fuse).................
Reed - SWitch & TUDE (FUSEA)....cci i e e e e e
Mach. Screw 8-32 x 1/2 Slotted Rd. H.......cooiiiiiiiie e
Mach. Screw 8-32 x 1/2 Hex Button Hd. (SST) (M802C & V1401C)...
Cap Screw 3/8-16 X 3/4 HeX Hd........ooooiuiiiecee ettt e e

WVBSIIET ...ttt ettt et e e n e 1
Washer........cooceviineenns
Lockwasher 3/8 Helical..
Jam Nut 3/8-16 HeX.......ccovevviiiiiiiccen,

Cap Screw 1/2-20 x 1 Hex Hd. (Painted).........ccueiriiiiiiiiiiiiie et 1
Cap Screw 1/2-20 X 1 HeX Hd. (DEIUXE).......uiiiuriiiiiiiiiiiiie ettt 1
WWVASKIET ...ttt et ettt a e ettt sttt r e 1
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http://www.partstown.com/hobart/hob00-072992-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074197-00009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074198-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011800-00180?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438124-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438051-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874944-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875831-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875831-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874958-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874958-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-48?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobfp-028-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479034?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064554?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-186272?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-538772?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-011-10?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-012-47?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-186270?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-123680?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290277?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064488?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-006651?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-19?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-98?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-116-66?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437435?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-021-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-76?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-018-50?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-048-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874947?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-047-73?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-021-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-76?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-041-28?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-018-31?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-04?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-16?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-062-60?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-26?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-021-21?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.

PL-55671
56
57
58
59
60
61
62
63

00-011800-00224
00-106868
WL-004-06
SC-123-83
00-106867

TRANSMISSION CASE

NAME OF PART AMT.

GAUGE = Ol LEVEL ...ttt et 1
[ E= 1 I 001V PP 1
MaCh. SCreW 10-32 X 3/8.... ettt e ettt e e eat e e e e bt e e e e bt e e enbeeeaaaaaaaans 4
Dowel

Cover - TranSMISSION CASE........uciiiuuiieiiiiiieaiiiee ettt ettt e e st e e sbbee e stbe e e sbbeeeaasbeeesanbeeesasnnbsnbnneees 1
LOCKWASHET 3/8 LIGht... ..ottt e e 11
Cap Screw 3/8-16 x 1 1/2 Hex Hd.. .1
Retainer - UpPer BEANG. ... ..coouiiiiiiiiiie ettt e e e 1

F-43022 Rev. B (March 2015)
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http://www.partstown.com/hobart/hob00-011800-00224?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-022793?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291641?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-018-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106868?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-123-83?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106867?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

NOTES
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M802 & V1401 Series Mixers REPLACEMENT PARTS

BOWL SUPPORT
(M802 SERIES)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

BOWL SUPPORT

(M802 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-55715

1 00-439116 Bracket - Limit Switch (All EXCept ML-T104694)..........ooiiiiiiieiie ettt 1

2 00-477166 Bracket - Limit SWitch (ML=T04694).........ccoouiiiiiiiiie ettt e e e e 1

3 SC-009-56 Mach. Screw 8-32 x 3/8 Slotted Rd. Hd........ccuiiiiiiiie e 2

4 WL-007-07 Lockwasher #8 External ShaKeproof...........cccuiiiiiiie i 2

5 00-068322 NUE = BOWI Lift. ...ttt ettt e e e e e 1

6 00-290367-00001  Bowl Lift Screw Assy. (All EXcept ML-104694)..........cccooiiiiiiiiice e 1

7 00-290367-00002  Bowl Lift Screw Assy. (ML-104694)

8 00-064392 LR 11T S N PSP

9 WL-004-13 LOCKWASHhEr 1/2 MEIUM.......ooiiiee ettt et e e e ettt e e e et e e e e e e e e e eeaaaaens 1
10 SC-036-98 Cap Screw 1/2-13 X 1 14 HEX Hd....ooouiieee e 1
11 NS-013-30 INUE 17213 HEX. ettt ettt ettt ettt e et e e e ae e e te e e st e e bt e emeeeenaeesnseansaeaaaaennns 1
12 SC-120-80 Stop Screw - Bowl Yoke (Cap Screw 1/2-13 x 3 1/2 Hex Hd.)...
13 PS-004-21 SPIral Pin 3/8 Dial. 1/2 L. .. cueeeieeaiieite ettt ettt ettt et e et e st e e sae e eare e e nnaeeaeeean
14 00-068321 Washer - Lift SCrEW TRIUSE........ooiiiii et 1
15 BN-002-11 Needle Bearing - TRFUST..........oiii et e e e e e e 1
16 00-068321 Washer - Lift SCrEW TRIUST.......coiiiiiii e 1
17 NS-046-18 Lock NUt 5/8-11 HEX (NYIOK). .....eeeeieieieiiee ittt e e
18 00-064636 WaSher - BOWI ClamIP.....c..eiiiiiiiiiiie ettt ettt e
19 NS-013-30 NUE 17213 HEX .ttt ettt e et e e st e e e st e e s saeeteeeseeebeeenseeenseesnseessanaaeeennns
20 WL-006-36 Lockwasher 1/2 Helical..
21 00-064394 LR C] =TT S = o 1 SRR
22 SC-120-38 Cap Screw 5/16-18 X 1 HEX Hd.....oiiiiiiiee e e 2
23 WL-003-44 LOCKWASNET 5/16 HENICAL. ......ceiiiieeeiieie ettt e e e e e e e e e s 2
24 BN-002-18 Needle Bearing - Torrington (ENTA-T423).........uiiiiiiii e 1
25 BB-015-08 Ball Bearing (MRC 105KSZZ-01-ST-A-92-C)..
26 00-064389 EXIENSION = Lift SCrEW. ... .iitiiiiieie ettt sttt e e e sbeesnba e e e e e annes
27 00-064558 WASKET = TRIUST. ...ttt et et e e e e e e
28 00-122929-00002  SUPPOIE BOWL.....coutiiiiieiiiieiie ettt ettt et e bt et e e sb e e sae e et e e e nbeeeabeenbbeeeeeannans 1
29 00-065922-00020  BOWI ClAMP ASSY.....vetiuiiititeiiee ittt esite ettt e st et e bt e st e bt e e be e ebe e e se e e eaeeeabeeeaabeesabeesbeeeeeeannee 2
30 WS-008-02 Washer........cccceevennn. AR
31 00-020979-00001  Stud - BOWI LOCALING. .....ceiutiiiiiiiiie ettt ettt ettt e e e e 2
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http://www.partstown.com/hobart/hob00-290367-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290367-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065922-00020?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-020979-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439116?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-477166?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-009-56?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-007-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068322?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064392?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-036-98?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-30?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-80?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068321?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbn-002-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068321?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-046-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064636?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-30?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-006-36?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064394?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbn-002-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-015-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064389?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064558?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-008-02?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55693

PART NO.

00-439117
00-477117
SC-009-56
WL-007-07
00-068321
00-067955
NS-013-30
C-124-93
00-290367-00004
00-290367-00003
PS-004-21
SC-036-98
WL-004-13
BN-002-11
00-068321
00-068322
00-122930-00002
00-065922-00020
00-064394
WL-003-44
C-120-38
00-064558
BN-002-18
00-064558
BB-017-39
00-064389
NS-013-30
NS-046-18
WL-006-36
00-064636
00-019195-00001

9]

(9]

BOWL SUPPORT
(V1401 SERIES)

NAME OF PART AMT.
Bracket - Limit Switch (All EXCept ML-104686)..........cccuiiiiiiaiiiiiieiiiiee e 1
Bracket - Limit SWtch (ML=T04686).........ccccuteiiieiiieiiie ittt saee e e e e e e nnes 1

Mach. Screw 8-32 x 3/8 Slotted RA. Hd.........cooiuiiiiieiie et 2
LOCKWAShEr #8 EXIEINAL.........ccciiiieiiiie e e e s eaaeaaaaeas 2

Bowl Lift SCrew Assy. (ML-T10468B).........c.ceiiuiieiiieeiieeiieeeiee et e etee et eeseeeseeeeaeeesneeensneaaeeennes 1
Bowl Lift Screw Assy. (All EXCept ML-104686)..........ccccoiiiiriiiiiiieiiie et 1
Spiral Pin 3/8 Didl. X 1 /2 Lg.uuieuieeiie ettt ettt ettt e e e e aaeean 1
Cap Screw 1/2-13 x 1 1/4 Hex Hd..

LOCKWASHEr 1/2 IMEAIUM......ciiiiiiie ettt et e e e ae e e e e e e e e e e as
Needle Bearing - TRFUST..........oiii e e e e e e e e e as 1
Washer - Lift SCrEW TRIUSE........ooiiiii e e 1
NUE = BOWI Lift. ...ttt ettt e bt e be s e e e e e annnes 1
IS0 o] oo 0 =T 1Y SRS SPPPP 1
BOWI ClaMP ASSY ...ttt bttt a e e bt ekt eat e sae ekt e ettt en e e e e eane 2
(R =110 1T A = o 1 Rt 1
Lockwasher 5/16 Helical

Cap Screw 5/16-18 X 1 HEX Hd.....ouiiiiiei e 2
WASKET = TRIUST. ...ttt e ettt e e ettt e e et e e e e et e e e sneeeeaaneeeeeeeaeeaannnns 1
Needle Bearing - Torrington (ENTA-T423)........uuiiiiiiei et e e e 1
WASIET = TRIUST. ...ttt ettt e st e e e st e e e eae e e e s naee e e e e e e e e annes 1

Ball Bearing (MRC 205 SZZ-01-ST-A-92-C)...
EXEENSION = Lift SCIrEW.....eiiiiiii ettt et e e e e e e e ba e e eanbe e e e e e eaaaeeas
N U 2 B o Y GO PPPPPP
Lock Nut 5/8-11 Hex Nylok...
Lockwasher 1/2 Helical..
Washer - Bowl Clamp....
StUd - BOWI LOCAEING. ..ttt ettt e e
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http://www.partstown.com/hobart/hob00-290367-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290367-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-122930-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065922-00020?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-019195-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439117?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-477117?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-009-56?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-007-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068321?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067955?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-30?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-124-93?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-036-98?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbn-002-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068321?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068322?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064394?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064558?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbn-002-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064558?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-017-39?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064389?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-30?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-046-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-006-36?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064636?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

POWER BOWL LIFT

ILLUS. PART NO. NAME OF PART AMT.
PL-55687

1 NS-035-17 Special Nut 9/16-18 PalNUL..........ocoiiiiiiiiieeiee ettt 1
*2 00-875488 Cam Plate - Detent...............

3 PS-004-09 Spiral Pin 3/16 Dia. x 1 Lg....

4 BA-002-18 Ball 3/8 Dia.......ccccovevuvreenne

5 00-064616 SpPring = SHiP CIULCh DELENT........ei ittt ee e

6 00-479663 V-PUlIeY & BUSNING ASSY ... .etiitiiiiiiiitteeiee ettt ettt ettt b ettt e bt e e anenee s

7 BV-013-18 V-Belt (M802 Series)

8 BV-013-17 V-Belt (V1401 Series)

9 00-011800-00090  DOWEL. ... e.ueiiietieiieeieeeie ettt ettt et ettt e et e e et et emeeeae e st emeeene et e e et ene e en e e te e et eneenne e e e e nneeeenees
10 SC-118-10 Cap Screw 3/8-16 X 1 HEeX Hd......cocuiiiiiii e e
11 WL-004-06 LockwWasher 3/8 HEIICAL.........coo ettt e e e e e e e e e e s
12 BN-002-09 Needle Bearing - Torrington (#M-1081)....

13 KW-003-03 Key - WOOAIUFF 1/8 X 1/2 Lgu...eeiueeieeiteeeeete ettt
14 00-012699 [T T @ U1 o0 024 I I TSRO PPPPR 1
15 RR-004-17 REtAINING RING. ...ttt et e et e et e e st e e e e e e e e e e eaeeeeas 1
16 00-064400 Shaft - OUIPUL. ... ettt 1
17 00-064726 (o] [T T N R K 1 TSRO P P SPUPPPPRN 1
18 KW-003-03 Key = WOOIUFF 1/8 X 1/2 Lgucuee ettt sttt e e e 1
19 00-012699 GEAN = OULIPUL (23T ).ttt ettt b ettt b ettt e s bt eeeeens 1
20 00-120407 Washer

21 00-064523 S (F T IR o =Y USSP 1
22 PS-004-15 SPIral Pin 174 Dia. X 1-1/8 Lgu.ueeueeeerteeieiteeesie ettt sttt eenee e 1
23 BN-002-08 Needle Bearing - Torrington (#B-108).........cccuiiiiiiiiiii e 1
24 00-064643 Ol SN = BOWI Lift..c..eeeeieiee et ettt 1
25 00-060468 Knob - Gear Shift

26 00-064395 Gear BoX = BOWI Lift......cuiiiiiiie et 1
27 00-109070-00003  KeY 3/16 SO. X 3/4 LG ueeuririieitieteeieeett ettt sttt ettt

28 PS-005-13 Spiral Pin 3/16 Dia. x 7/8 Lg.

29 00-065567 SHAMt - YOKE......eeeeiiee e e
30 00-064727-00001  Lift Control Shaft & Handle Assy. (MLs 104674,104686,104687,104694,134274 &

TBA278). .t h et E bbbt h ettt 1

31 00-064727-00003  Lift Assy. - Control Shaft & Handle (ML-104683 & ML-104696)...........ccccerereerienenniineeenieee e 1
32 00-439327-00002  Lift Assy. - Control Shaft (ML-134075, ML-134085, ML-134277, & ML-134281)........ccccccuvernen. 1
33 00-067500-00007  O-RiNG....ecutiiuiiiiiiiieitieee sttt ettt r ettt ettt e r e b e e Rt et eh e et ne e n e e et 1
34 NS-017-27

35 WL-004-13

36 00-067500-00005  O-RING....ccueiiuiiiiiieiiieie ettt ettt se e et st e r e e e r e e e r e et e e ne e e e neas 1
37 00-064641 BeANG = GEAI BOX. ... ittt b ettt e e e 1
38 00-103642-00002 Lower Clutch Gear & Bearing ASSY. (20T ).....cuieiuiieeeiieeeeeeiiieeeeeiee e e st e e e et eeeesneeeeesannnenneennees 1
39 00-064410 R (o) I 3= Y=1 ] S USU T 1
40 00-007009 SPriNgG = DEEN (B LD.)... et 2
41 BA-002-18 Bl 3/8 Dl ...ttt ettt ettt ettt r et ent e e eneeeaan 2
*42 00-875488 Cam = Plate DEtENL........oiiiiie ettt et e e e ae e e nnntenrnneees 1
43 PS-004-09 SPIral Pin 3/16 Did. X 1 Lguuee ittt 1
44 00-109070-00003  KEY 3/16 SO. X 3/4 LG..cueetiiuiieiieieeieeete ettt ettt ettt 1
45 00-477072 L0171 (o7 T TR T TSP O P UP PP UPPTRPP 1
46 00-064403 SH0E = CIULCR. ...t 2
47 00-103641-00002 Upper Clutch Gear & Bearing ASSY. (25T)...cicuuiiiiieiieeiiie ettt e e 1
48 00-477375

49 BB-005-19

50 BB-005-20

51 00-438001 Shaft & Key Assy. (INCIS. HEM 44).....coeeie ettt et e e e 1
52 RP-002-25 ROII PN 1/8 Di@. X 7/8 L. eeuteeueeteeiieiteeie ettt sttt ettt st enn e e aneeeanne 1
53 00-064405 Collar = INPUL SN@FE........eeiiiie ettt 1
54 00-291045 (07010 €Tt = To ) G SRR SURUOPPPINt 1
55 WL-003-37 LOCKWASNEr 1/4 IMEAIUM......coiiiiiie ettt ettt e e e e e e e e e e e e e e as 6
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http://www.partstown.com/hobart/hob00-011800-00090?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-109070-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064727-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064727-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439327-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00007?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00005?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103642-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-109070-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103641-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-035-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875488?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobba-002-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064616?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479663?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbv-013-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbv-013-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-118-10?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbn-002-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobkw-003-03?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012699?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064400?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064726?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobkw-003-03?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012699?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-120407?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064523?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbn-002-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064643?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060468?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064395?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-005-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065567?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-27?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064641?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064410?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobba-002-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875488?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-477072?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064403?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-477375?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-005-19?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-005-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-25?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064405?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291045?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-37?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS. PART NO.

PL-55687
56 SC-118-18
57 NS-013-11
58 00-064508
59 00-068839
60 SC-061-04
61 WL-009-14
62 00-064507
63 WS-004-20
64 00-122101
65 00-111669

00-064927-00003

POWER BOWL LIFT
NAME OF PART AMT.

Cap Screw 1/4-20 x 7/8 Hex Hd

Nut 5/16-18 HeX...ccveevvvieiriieiinnee

Plate - Belt Tightener MOUNTING........cooiiiiiee et e e e e e e e
Washer - Belt TIGhtENEr...........eiii et 1
Cap Screw 5/16-18 x 1 Soc. Flat Hd

Lockwasher 5/16 External Shakeproof.............ccoouiiiiiiiiiiiiie e 1
SPECIAI SCIBW......eeiiiiiie ettt ettt e et e et e e st e e e et e e e seabeeesaaeeesaaeeeeasbeeesasbeaesnsseesessnnsssnnnnnes 1
WWASKNIET ... e e 1
Belt TIGNENEI ASSY ...ttt e e e e e e e e e e e e as 1
Bushing - Belt Tightener....

POWET BOWI LIft ASSY.....cutiiiiiiiie ettt ettt ettt sttt et en e e e e eanee

* Starting With S/N 31-1165-553, 8/25/98 (Ref. ECA 8203).
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http://www.partstown.com/hobart/hob00-064927-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-118-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064508?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068839?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-061-04?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-009-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064507?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-004-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-122101?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111669?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

NOTES
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55707

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

PART NO.

BB-018-33
NS-034-08
WL-017-09
BB-009-13
00-106888-00001
00-106888-00002
00-106888-00003
00-106888-00004
00-106888-00005
00-106888-00006
00-106888-00007
00-106888-00009
00-106888-00011
00-012430-00215
00-024225
00-064710
00-012430-00211
00-064421-00002
00-291603-00002
00-067500-00022
00-106889
00-064427
00-873473
SC-014-75
WL-009-08
00-064623
00-067500-00102
00-067500-00142
00-064467
BB-007-07
00-064423
00-064468
WL-003-48
SC-123-75
BR-002-14
00-064386
00-012430-00210
RR-004-14
BR-002-15
00-064982
00-065275
WL-003-15
00-065277
RR-005-04
BB-018-21
00-074222
00-024539
00-024213
RR-005-14
00-060767
00-024538
00-024209
00-024216
00-064698
RR-006-21

TRANSMISSION GEAR(M802 SERIES)

NAME OF PART AMT.
Ball Bearing (Fafnir #205KF).......c..tiiiiiiie ittt sttt st e e e e 1
LOCK NUL = NLD. FEN-07 ...t sttt e e eane 1
LOCKWASNET - TWTOT ...t s enn e e eane 1
Ball Bearing (MRC-5207KFFG)......cc.ceotiitiierereeieseeneseesie st eee s e eee e sneeseeeneeseesneeseesneeeanneeeanns 1
Shim - Planetary Shaft (0.141 Thk.)... AR
Shim - Planetary Shaft (0.144 THK.).......ooioiieeieee e AR
Shim - Planetary Shaft (0.147 THK.).......ooiiiiieiiiee e AR
Shim - Planetary Shaft (0.150 Thk.)...... .
Shim - Planetary Shaft (0.153 THK.).......oiiriiiiiiiiie et AR
Shim - Planetary Shaft (0.156 THK.).......ccctriiiiiiiiireeeesee e AR
Shim - Planetary Shaft (0.159 Thk.)...... AR
Shim - Planetary Shaft (0.165 Thk.)...... AR
Shim - Planetary Shaft (0.171 Thk.)... AR
KEY B/16 S. X T /2 LGttt ettt sb ettt en e e e e 1
Gear - Upper Planetary Shaft (53T)......ccoueiiiiiiiiiiiiit et 1
Spacer - Planetary Shaft..........cocooiiiii e 1
[N LIRS T TG e 1 < T o PSP 1
Gear - Cluster (33T) & (25T Bevel) (Use with Attachment HUb)...........occcoiiiiiiiiie 1
Gear (33T) (Use W/O Attachment HUD).........c.oooiiiiiiiii e 1
O RING et h ettt sttt et sab et ee e 1
Shaft - Planetary
Chimney & Flange Assy. (Prior t0 31-1241-981).......cooiiiiiiieeee e 1
(O34 1703 1= RSSO 1
Mach. Screw 1/4-20 x 7/16 Flat Hd. (Prior to 31-1241-981).......
Lockwasher 1/4 External Shakeproof (Prior to 31-1241-981)....
Gasket - Chimney (Prior to 31-1241-981).......cccocviiiiiniieeiieen
O-RiNG (Prior 10 31-1241-981 ...ttt ettt e e
(O {1 To T SO TP P PPPPPPP 1
Spacer - Lower Planetary (UPPEI)........eie i eeiee et see et e s st e e e seeeeseeea e seeeeesnnnnennneeenes 1
Ball Bearing (MRC #2111 S-ZZ)......coe ettt enaeeaenneeanes 1
Carrier - LOWET BEAING........uiiiiiiii ittt e ee e 1
Spacer - Lower Planetary (LOWEK).......c..oiiiiiiiieieee et 1
Lockwasher 5/16 High COIIar.............uoiiiiiieee e e e e e e e e e
Cap Screw 5/16-18 x 3/4 Socket Fil. Hd...
Roller Bearing - CUP & CONE ASSY.....ccuiuiiiiiiiiieiiieee ettt et e e sbe e et e e e e aeeeens
SUN GAI (23T ).ttt titee ettt ettt ettt e bt e st e bt e e bt e e bt e e bee e bt e e bt e e bt e e beeabeeenbeeeanbeeabaeaannbneaaaann 1
KEY 5/16 S. X T 3/8 LG iueeeiiiie ittt ettt ettt et sb et e et en e e e e e nne 1

REtAINING RING ...ttt et et e et e e e e e e e aeeeeas 1
Roller Bearing - CUP & CONE ASSY.....c.uuiiuiiiiieiiie ittt ettt sttt saae et eeeeaanne 1
WASNET = TONQUE. ...ttt ettt ettt et b ettt e et e e nbe e e e e enenne s 1
Lock Nut - (Special) BEATNG.......eeiiuiiiiiieiii ettt e e e 1
LOCKWASHET #8 LIGt......oeiiiiiiiiiiii ettt e e 1
Cap SCrew SOCKET Hd..... ..ottt et e e e eebe e e ensnnesneeneees 1
Retaining RING (SPIr0IOX).........oiiiiiiiiiiie ettt s e e e 1
Ball Bearing (Fafnir #305KD).......coi ittt ettt et e e st e e e e e e eeaaaaaaans 1
Spacer - CIUtCh Shaft (LOWET)........ooi ittt e neeeeeee 1
Lower Clutch & Lower Gear Assy. (49T)..

CIULCH = SNIfHING. ..ttt ettt et et e s e beeaeeean
REtAINING RING ...ttt et e et e et eenr e e e e e e aeeeeas
Washer - Clutch Shaft............ccocooveiieie

Lower Clutch & Upper Gear Assy. (41T)..
Shaft - ClutCh.......cocoeviiiiiiie

Washer - CIUtCh Shaft...........oiiee e e e e e e e e e e enes
Upper Clutch & Lower Gear ASSY. (35T).....ueiiiiiiiiiiiiiieeeeeere ettt e e 1
REAINING RING. ...ttt ettt e e e e e anee 1
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http://www.partstown.com/hobart/hob00-106888-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00005?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00006?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00007?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00011?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00215?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00211?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064421-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291603-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00022?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00102?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00142?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00210?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-018-33?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-034-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-017-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-009-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024225?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064710?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106889?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064427?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-873473?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-014-75?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-009-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064467?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-007-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064423?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064468?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-48?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-123-75?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbr-002-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064386?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbr-002-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064982?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065275?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065277?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-005-04?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-018-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074222?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024539?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024213?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-005-14?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060767?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024538?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024209?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024216?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064698?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-006-21?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS. PART NO.

PL-55707
56 00:024213
57 00-024545
58 00-024210
59 00-064710
60 RR-004-07
61 BB-006-01
62 00-121382
63 00-024206
64 00-120937
65 00-024207
66 00-064670
67 00-074221
68 BB-007-46

TRANSMISSION GEAR(M802 SERIES)

NAME OF PART AMT.
CIULCH = SNIfEING ..ttt e e
Upper Clutch & Upper Gear Assy. (17T)..
Spacer - Clutch Shaft...........cccoeiiiiinnn.
Spacer - Planetary Shaft............coo e
RELAINING RING.....eeieiiie et e et e et e e e et e e e sabe e e e sate e e e enbeeeeaneeeaaaaaaaans 1
Ball Bearing (N.D. #3304)
Gear - Lower Worm Shaft (17T).. .ottt ettt e ee e 1
Spacer - Worm Gear Shaft...........coouiiioiiiec e 1
NG (1o 1=Tel = ) USRS PUPPPPRN 1
Gear - Upper Worm Shaft (25T).......ooiiieieiiieiiee et e e 1
Key - Hi-Pro 3/16 Sq. x 3/4 Lg
Shaft = MAIN DIVE......eiiiiiii ettt e e e e st eesaee e e s saaeeeasteeessteaesnnseeesnsnnsnnnnnnnen
Ball BEaring (N.D. #7506)........coiuiiiiii ittt ettt e e e e eanee 1

* Starting Serial Number 31-124-981. All M802 Models, 9/24/01.
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http://www.partstown.com/hobart/hob00-024213?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024545?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024210?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064710?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-006-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-121382?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024206?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-120937?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024207?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064670?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074221?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-007-46?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS
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TRANSMISSION GEAR(V1401 SERIES)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55686

PART NO.

NS-034-08
WL-017-09
BB-009-13
00-106888-00001
00-106888-00002
00-106888-00003
00-106888-00004
00-106888-00005
00-106888-00006
00-106888-00007
00-106888-00009
00-106888-00011
00-012430-00215
00-024225
00-067891
00-012430-00209
00-067894-00002
00-291607-00002
00-067500-00118
00-106890
00-067897
SC-014-75
WL-009-08
00-067500-00102
00-067900
BB-021-49
00-067896
00-067901
WL-003-48
SC-123-75
BR-002-31
00-067904
00-012430-00161
RR-011-96
BR-002-15
00-064982
00-065275
WL-003-15
00-065277
BB-008-30
00-024210
00-024545
00-024213
RR-004-13
00-064698
00-024216
00-024209
00-024538
00-060767
RR-006-21
00-024213
00-024539
00-074222
BB-018-22
RR-005-04

TRANSMISSION GEAR(V1401 SERIES)

NAME OF PART AMT.

LOCK NUt = N.D. FEN-07 ...ttt aenn e aane 1
LOCKWASHET = TWTOT7 ... s 1
Ball Bearing (MRC-5207KFFG).........ooiiiiiiiiiiiieesiee ettt sttt e e e 1
Shim - Planetary Shaft (0.141 Thk.)... AR
Shim - Planetary Shaft (0.144 Thk.)...... AR
Shim - Planetary Shaft (0.147 THK.).......ooieeieeie e AR
Shim - Planetary Shaft (0.150 THK.).......coiriiiieiiii et AR
Shim - Planetary Shaft (0.153 Thk.)...... .

Shim - Planetary Shaft (0.156 THK.).......cccuriiiiiiiiiiieieeecee e AR
Shim - Planetary Shaft (0.159 THK.).......coiriiiiiiiiiii e AR
Shim - Planetary Shaft (0.165 Thk.)...... AR

Shim - Planetary Shaft (0.171 Thk.)...
KEY 5/16 S. X T /2 LGttt ettt ettt et ebe et e e st en e e e e annne 1
Gear - Upper Planetary Shaft (53T )......ccouuiiiiiiiiieiii et 1
Spacer - Planetary Shaft...........oc.ooiiiiiiii e

Key 5/16 Sq. X 7/8 LG veeeeareeieeieieenieeeseesie e seeneeens
Gear - Cluster (33T) & (25T) (Use With Attachment Hub)...
Gear (33T) (Use W/O Attachment Hub)..........cccceeviiinenee
O RING ettt bttt b ettt eb e et ee e

Shaft - PIANETATY......couii ettt 1
Chimney & Flange Assy
Mach. Screw 1/4-20 x 7/16 Flat Hd

O-RiNG..eeiiiiiiiii e

Spacer - Lower Planetary (Upper)..

Ball Bearing (MRC #212-MF2).......

Carrier - LOWET BEAING. .......ui ittt ee e
Spacer - Lower Planetary (LOWET).......co.uiiiiiiiiieeieene ettt e e 1
Lockwasher 5/16 High Collar....................

Cap Screw 5/16-18 x 3/4 Socket Fil. Hd...

Roller Bearing - Cup & Cone Assy...........

SUN GEAI (23Tt ettt ettt e et e e bt e e b e et e e eae e e b e et eee e
KEY = SUN GBI ... ittt ettt e ettt e e e bt e e e ettt e e eat e e e e aee e e e nbeeeenbeeeeaaaaaaanns 1
Retaining Ring

Roller Bearing - CUP & CONE ASSY.....ccuiuiiiiiiiiiieeiiee et ee ettt ettt e e s ibe e e aae et e e e eaaeeeas 1
WASNET = TONQUE......ueeiiiie ettt ettt e bt e et et e e et e e e eat e e e anne e e e e e e e e anaes 1
Lock Nut - (SPeCial) BEAING......ueeiiiieitiieiiie ittt sttt saae et e e e e enane 1
LOCKWASNET 8 LIGNT......eeiiiiiiiiei ettt e e e 1
Cap SCrew SOCKEE H........ooiiiiiiiie et e et e e e s e e e enbeaeensnnsnannnenes 1
Ball Bearing (Fafnir #205W)......c..ei ittt e e 1
Spacer - CIULCh Shaft..........oiiiii e e 1
Upper Clutch & Upper GEar ASSY. (17T ) e eeeeeeeiee e eiee e stee e ee et e et e e e e e e e e e e e aaaeeens 1
CIUECN = SHItING ..ottt ettt eenee e 1
Retaining RING (TTUIC). ... eeiieieiiie ettt et e e et e e e st e e e e nte e e s anbe e e e aneeeeaaneeeaaaaaaaans 1
Upper Clutch & LOWEr Gear ASSY. (35T ). ..uuiii ittt e e e e e e e e e as 1
Washer - Clutch Shaft...........ooii e 1
Shaft - Clutch

Lower Clutch & Upper Gear ASSY. (41T ). ccuii ettt e e e 1
Washer - CIUtCh Shaft..........ooiiiiii e e 1
REtAINING RING ... ettt et et e e et e e nr e e e e e e aaeeeas 1
CIULCH = SNIfHING .ttt ettt e e 1
Lower Clutch & Lower Gear ASSY. (49T )......oiiiiiieiiii ittt e e 1
Spacer - CIULCh Shaft (LOWET)........oiiiiiiiiiie et 1
Ball Bearing (Fafnir #7305WV).........oiieieeieieere ettt ene e nneeeane 1
Retaining RiNG (SPIr0IOX).........oiiiiiiiiiiiie ittt e e e 1
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http://www.partstown.com/hobart/hob00-106888-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00005?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00006?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00007?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00009?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106888-00011?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00215?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00209?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067894-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-291607-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00118?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00102?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00161?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-034-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-017-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-009-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024225?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067891?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-106890?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067897?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-014-75?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-009-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067900?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-021-49?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067896?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067901?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-48?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-123-75?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbr-002-31?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067904?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-011-96?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbr-002-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064982?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065275?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065277?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-008-30?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024210?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024545?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024213?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064698?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024216?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024209?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024538?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060767?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-006-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024213?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024539?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074222?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-018-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-005-04?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS. PART NO.
PL-55686

56 BB-007-46

57 00-074221
58 00-064670
59 00-024207
60 00-120937
61 00-024206

62 00-121382
63 BB-006-01
64 RR-004-07
65 00-068227

TRANSMISSION GEAR(V1401 SERIES)
NAME OF PART AMT.

Ball Bearing (N.D. #7506)

Shaft - Main Drive....................

Key - Hi-Pro 3/16 Sq. X 3/4 L. .ueeuieiieeeeieeeee ettt 1
Gear - Upper Worm Shaft (25T ).....eeeeiieieeeieii ettt ettt st e e st a e eebe e e sasnnssaeeeeees 1
Key - (Special)

Spacer - Worm Gear Shafl...... ..o 1
Gear - Lower Worm Shaft (17T).. ..ottt e eee e 1
Ball BEATMNG ...ttt e e e e e e e e as 1
REtAINING RING ...t ettt et e st e e s ear e e e e e e aeeeeas 1
GaASKEL = ChiIMINEY. ..ottt ettt ettt e sbe et e et eee e 1
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http://www.partstown.com/hobart/hobbb-007-46?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074221?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064670?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024207?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-120937?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024206?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-121382?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-006-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-07?pt-manual=HOB-M802-V1401_pm.pdf
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NOTES
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CLUTCH AND BRAKE(M802 SERIES)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

CLUTCH AND BRAKE(M802 SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-55681
1 00-064528 (01 =T o o o I oo 30 AN g Tod o Lo T3 Vo TSP PUPPPPR 1
2 RR-004-17 REtAINING RING ...ttt et et e et e e nr e e e e e e aeeeeas
3 WL-003-36 Lockwasher 1/4 Light..................
4 SC-062-20 Cap Screw 1/4-20 x 3/8 Hex Hd
5 00-064652 Nut - (Special).......ccccovrieeriiennnn.
6 PS-004-15 SPIral Pin 174 Dia. X 1-1/8 L. e eueeeeiueeiesieeeete ettt seeenneeeeneee s
7 RR-004-18 REAINING RING. ...ttt ettt e e e e eanee
8 00-064526 Clutch Shaft Support Assy. (RH).
9 PS-004-15 Spiral Pin 174 Dia. X 1-1/8 L. .coueeeeiteeeeiteeeste ettt bbbttt
10 00-103654 Bracket and Clutch Arm Assy. (Incls. Item 9)
11 00-007433-00001  SPIING..cutteutiiueeteiurertt ettt ettt ate et e ee e e na e ee et e et aa e et e e st et e e bt es e e aseeseeeae e et eanenbeeaneeee et e e tr e e eee 1
12 00-011352 (DTS o 4 g Vo TR USRS PUPPPPTN 2
13 PC-003-38 COotter PN 3/32 X 1 1/4. .ttt 1
14 00-479027 YOKE - AQJUSTADIE.......ce e e e 1
15 00-479032 PN = ClEVIS. ... ettt 1
16 SC-040-22 Cap SCrew 3/8-16 X 1 SOC. Ha......oiiiiiiiiiiii e 1

17 NS-013-22 INUE 3/8-18 HEX. ettt ettt e et e e st e a e et ene e st e emeeeneenneeanneeeanns 1
18 00-064381 1272 TS PSR 1
19 00-103655 Clutch Bearing RetaINEr ASSY........coouiiiiiiiiiieeie ettt e 2
20 00-064532 YOKe - ClIUtCh ShiftiNg.......eeeiieieiieee ettt 1
21 00-012430-00048 Key 3/16 Sq. x 3/4 Lg

22 00-439316 Shaft = CIULCR. ...ttt
23 NS-013-35 INUL 17220 HEX. ottt b ettt et enn e e b e ann 1
24 00-064527 Clutch Shaft Support Assy. (LH).....

25 SC-120-38 Cap Screw 5/16-18 x 1 Hex Hd...

26 WL-003-44 Lockwasher 5/16 Helical.............

27 NS-035-21 Special NUt 5/8-18 PalNUL.........cccciiiiiiiie et e s ee e e s e e esnaeaesnaeeesnssnsnnnnnnnes
28 NS-017-40 JAM NULE 5/8-18 HEX...eeeeeiiiie ettt et e e e et e e e st e e e nnee e e s enne e e e e snsaeeeeeaeeannnnes 1
29 00-012430-00024  KEY 1/8 SO X 1/2 L etrueeieeeieeieenie e eteeste ettt e sttt se et et e et e e ese e ae e e eneesaeemeeaneeneeenneeeennees 1
30 00-479025 Lo B O 1o PSSR 1
31 00-064479 HUD = BIaKe......e ettt et eb et ea ettt et enn e e eneeeaan 1
32 00-064482 Plate - ENGAGING. ... ..oooiiieiii ittt e e 1
33 00-064480 A= g T G 4 i (o o PR O UPU RN 2
34 00-022489 Disc - Friction

35 00-064481 PIALE = PrESSUIE..... ettt ettt ettt e eab et e et e e e e e e b et e e e e aeee s 1
36 00-010107 SPHNG = BrAKE. ...ttt ettt et e bt et e e he e bt e e be e e nat e e e nae e nnbreaeeann 1
37 NS-017-49 Jam Nut 3/4-16 Hex

38 00-064483 Shaft - Brake...........

39 RP-002-27 ROl Pin 5/16 X 1 Lg.ceeevieiiieeiieieeeeeeee

40 BB-015-08 Ball Bearing (MRC 105KSZZ-01-ST-A-92-C)......cceiieiereeiereeieseeienteseenee e seesneeneesneeeanneee e 3
41 00-064434 L 0 oS T o)1 -SSR 1
42 WS-013-44 Washer - Shim..... AR
43 RR-004-09 REtAINING RING. ...ttt ettt et e e e e eanee 1
44 00-064670 Key - Hi-Pro 3/16 Sq. X 3/4 L. ueeeeieeeeeie ettt 1
45 00-064429-00001  PlAte - PrESSUIE. ... uuiiiiiiiie ettt ee ettt et e et e e e st e e e aeee e aabeeeeanbeeeaasbeeesasseeeansnntnbnnnnnes 1
46 00-873117 [T [ o 1= PO PPPPPPP
47 00-064432 Disc - Outer.

48 00-018046 SPHNG = REIBASE.... ettt ettt b et e e bt e eabe e e nnbeeeeeaan
49 00-011352 (DT o ST o 4 g T TSRV PUPPPRRN
50 SC-064-03 Set Screw 1/4-28 x 1/4 Soc. Hdls., Cup Pt. Nyloc..........ccceviiiiinnnnanen.

51 00-110706 Driven Gear (54T) & Clutch Arm Plate (60 Hz.) (Incls. ltems 52 & 53)....

52 WL-003-44 Lockwasher 5/16 HeliCal...........ccuueiiiiiiie e

53 SC-037-96 Cap Screw 5/16-18 X 2 3/4 HeX Ha......ooiiiiiiiie e
54 NS-017-08 JAM NUL 5/168-T8 HEX. ..ottt ettt et eee e s e nae e e e e nneeeeneees
55 SC-012-02 Mach. Screw 5/16-18 X 1 1/2 Fil. Hd......cooiiiiiee e
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http://www.partstown.com/hobart/hob00-007433-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00048?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00024?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064429-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064528?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-36?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-062-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064652?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064526?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103654?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011352?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479027?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479032?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-040-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064381?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103655?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064532?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439316?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-35?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064527?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-035-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-40?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479025?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064479?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064482?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064480?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-022489?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064481?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-010107?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-49?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064483?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-27?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-015-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064434?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-013-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064670?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-873117?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064432?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-018046?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011352?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-064-03?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-110706?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-96?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-012-02?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS. PART NO.
PL-55681

56 00-478789

57 00-064529

58 BB-015-03

59 WS-012-41

60 RR-004-07

61 00-072558

62 00-007344

63 00-103652

64 NS-017-06

65 00-478567

66 WS-003-20

67 00-065084-00003

68 SC-036-04

69 NS-013-01

70 PC-003-32
00-110708-00001

CLUTCH AND BRAKE(M802 SERIES)

NAME OF PART AMT.
PN = ClEVIS. ... et 3
Cam - CIUtCh OPEIating.........oooieeiiiiiiiii ettt ettt ettt eee e 1
Ball Bearing (N.D. #773LO4 ).ttt ettt e e e 1

LAV = 3 T USSR 1
REAINING RING. ...ttt ettt ettt e e e e e anee 1
POSE = GUITE......c ittt ettt sat ettt e e e e eanee 1
LOCK ULttt st sttt st e e be e s b st e e e e e eanns
Clutch Spring Screw Assy. (Incls. ltem 62)..

JAM NULE 5/16-18 HEX. ..o e e
[N R O U] (o] IS o [ T PP PUPPPPTN 1
Washer (Order 00-478567).......cuiuutiueeaieeetie e aiie et ee et e et e bt e stee e bt e ebeesabeeanbeeabeeseaeeaanneneeas 1
SPriNg = CIULCH LINKAGE. ...cceiieiie ettt ettt st e e bee st eeeeenn 1
Cap Screw 1/4-20 X 3/4 HEX HA.......ooi ettt ettt e st e e e e e nnnneees 1
N LU O PSP 1
PiN (Order 00-=4785B7).... e ueerueeueameerneesieesueeeeaeesseeseeesteaneesneeaseesseanseanseaneesseeseeseaneesseeneeeanneeeanns 1
Clutch Assy. (INCIS. HEM 5)..iiiiiiiii e e e e 1
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http://www.partstown.com/hobart/hob00-065084-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478789?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064529?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-015-03?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-012-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-072558?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007344?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103652?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478567?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-003-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478567?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobpc-003-32?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478567?pt-manual=HOB-M802-V1401_pm.pdf
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CLUTCH AND BRAKE(V1401 SERIES)

F-43022 Rev. B (March 2015) -48 -



M802 & V1401 Series Mixers REPLACEMENT PARTS

CLUTCH AND BRAKE(V1401 SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-55713
1 00-064528 (01 =T o o o I oo 30 AN g Tod o Lo T3 Vo TSP PUPPPPR 1
2 RR-004-17 REtAINING RING ...ttt et et e et e e nr e e e e e e aeeeeas
3 WL-003-36 Lockwasher 1/4 Light..................
4 SC-062-20 Cap Screw 1/4-20 x 3/8 Hex Hd
5 00-064652 Nut - (Special).......ccccovrieeriiennnn.
6 PS-004-15 SPIral Pin 174 Dia. X 1-1/8 L. e eueeeeiueeiesieeeete ettt seeenneeeeneee s
7 RR-004-18 REAINING RING. ...ttt ettt e e e e eanee
8 00-064526 Clutch Shaft Support Assy. (RH)....
9 PS-004-15 SpPiral Pin 174 Dia.X 1 1/8 Lgu..ecueeiueiieiieee ettt ettt
10 00-103654 Bracket and Clutch Arm Assy. (Incls. Item 9)
11 00-007433-00001  SPIING..cutteutiiueeteiurertt ettt ettt ate et e ee e e na e ee et e et aa e et e e st et e e bt es e e aseeseeeae e et eanenbeeaneeee et e e tr e e eee 1
12 00-011352 (DTS o 4 g Vo TR USRS PUPPPPTN 2
13 PC-003-38 COotter PN 3/32 X 1 1/4. .ttt 1
14 00-479027 YOKE - AQJUSTADIE.......ce e e e 1
15 00-479032 PN = ClEVIS. ... ettt 1
16 SC-040-22 Cap SCrew 3/8-16 X 1 SOC. Ha......oiiiiiiiiiiii e 1

17 NS-013-22 INUE 3/8-18 HEX. ettt ettt e et e e st e a e et ene e st e emeeeneenneeanneeeanns 1
18 00-064381 1272 TS PSR 1
19 00-103655 Clutch Bearing RetaINEr ASSY........coouiiiiiiiiiieeie ettt e 2
20 00-064532 YOKe - ClIUtCh ShiftiNg.......eeeiieieiieee ettt 1
21 00-012430-00048 Key 3/16 Sq. x 3/4 Lg

22 00-439316 Shaft = CIULCR. ...ttt
23 NS-013-35 INUL 17220 HEX. ottt b ettt et enn e e b e ann 1
24 00-064527 Clutch Shaft Support Assy. (LH).....

25 SC-120-38 Cap Screw 5/16-18 x 1 Hex Hd...

26 WL-003-44 Lockwasher 5/16 Helical.............

27 NS-035-21 Special NUt 5/8-18 PalNUL.........cccciiiiiiiie et e s ee e e s e e esnaeaesnaeeesnssnsnnnnnnnes
28 NS-017-40 JAM NULE 5/8-18 HEX...eeeeeiiiie ettt et e e e et e e e st e e e nnee e e s enne e e e e snsaeeeeeaeeannnnes 1
29 00-012430-00024  KEY 1/8 SO X 1/2 L etrueeieeeieeieenie e eteeste ettt e sttt se et et e et e e ese e ae e e eneesaeemeeaneeneeenneeeennees 1
30 00-479025 Lo B O 1o PSSR 1
31 00-064479 HUD = BIaKe......e ettt et eb et ea ettt et enn e e eneeeaan 1
32 00-064482 Plate - ENGAGING. ... ..oooiiieiii ittt e e 1
33 00-064480 A= g T G 4 i (o o PR O UPU RN 2
34 00-022489 Disc - Friction

35 00-064481 PIALE = PrESSUIE..... ettt ettt ettt e eab et e et e e e e e e b et e e e e aeee s 1
36 00-010107 SPHNG = BrAKE. ...ttt ettt et e bt et e e he e bt e e be e e nat e e e nae e nnbreaeeann 1
37 NS-017-49 Jam Nut 3/4-16 Hex

38 00-064483 Shaft - Brake...........

39 RP-002-27 ROl Pin 5/16 X 1 Lg.ceeevieiiieeiieieeeeeeee

40 BB-015-08 Ball Bearing (MRC 105KSZZ-01-ST-A-92-C)......cceiieiereeiereeieseeienteseenee e seesneeneesneeeanneee e 3
41 00-064434 L 0 oS T o)1 -SSR 1
42 WS-013-44 Washer - Shim..... AR
43 RR-004-09 REtAINING RING. ...ttt ettt et e e e e eanee 1
44 00-064670 Key - Hi-Pro 3/16 Sq. X 3/4 L. ueeeeieeeeeie ettt 1
45 00-064429-00002  Plate - PrESSUIE.......uiiiiiiiie ettt ettt e e bt e e s abe e e e beeeeaabeeeeanbeeessbeeesasseaeansnntnbnnnnnes 1
46 00-873117 [T [ o 1= PO PPPPPPP
47 00-064432 Disc - Outer.

48 00-018046 SPHNG = REIBASE.... ettt ettt b et e e bt e eabe e e nnbeeeeeaan
49 00-011352 (DT o ST o 4 g T TSRV PUPPPRRN
50 SC-064-03 Set Screw 1/4-28 x 1/4 Soc. Hdls., Cup Pt. Nyloc..........ccceviiiiinnnnanen.

51 00-110706 Driven Gear (54T) & Clutch Arm Plate (60 Hz.) (Incls. ltems 52 & 53)....

52 WL-003-44 Lockwasher 5/16 HeliCal...........ccuueiiiiiiie e

53 SC-037-96 Cap Screw 5/16-18 X 2 3/4 HeX Ha......ooiiiiiiiie e
54 NS-017-08 JAM NUL 5/168-T8 HEX. ..ottt ettt et eee e s e nae e e e e nneeeeneees
55 SC-012-02 Mach. Screw 5/16-18 X 1 1/2 Fil. Hd......cooiiiiiee e
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http://www.partstown.com/hobart/hob00-007433-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00048?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00024?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064429-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064528?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-36?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-062-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064652?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-18?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064526?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobps-004-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103654?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011352?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479027?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479032?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-040-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064381?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103655?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064532?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439316?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-35?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064527?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-38?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-035-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-40?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479025?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064479?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064482?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064480?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-022489?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064481?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-010107?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-49?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064483?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-27?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-015-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064434?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-013-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-09?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064670?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-873117?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064432?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-018046?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011352?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-064-03?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-110706?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-96?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-012-02?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS. PART NO.
PL-55713

56 00-478789

57 00-064529

58 BB-015-03

59 WS-012-41

60 RR-004-07

61 00-072558

62 00-007344

63 00-103652

64 NS-017-06

65 00-478567

66 WS-003-20

67 00-065084-00003

68 SC-036-04

69 NS-013-01

70 PC-003-32
00-110708-00003

CLUTCH AND BRAKE(V1401 SERIES)

NAME OF PART AMT.
PN = ClEVIS. ... et 3
Cam - CIUtCh OPEIating.........oooieeiiiiiiiii ettt ettt ettt eee e 1
Ball Bearing (N.D. #773LO4 ).ttt ettt e e e 1

LAV = 3 T USSR 1
REAINING RING. ...ttt ettt ettt e e e e e anee 1
POSE = GUITE......c ittt ettt sat ettt e e e e eanee 1
LOCK ULttt st sttt st e e be e s b st e e e e e eanns
Clutch Spring Screw Assy. (Incls. ltem 62)..

JAM NULE 5/16-18 HEX. ..o e e
[N R O U] (o] IS o [ T PP PUPPPPTN 1
Washer (Order 00-478567).......cuiuueiueeatieetieaieeatee et ee et e et e bt e stee e bt e ebeesateeanbeeabeeseeeeaanneneeas 1
SPriNg = CIULCH LINKAGE. ...ccveieiie ettt ettt ettt e st e e nbee e e e e enn 1
Cap Screw 1/4-20 X 3/4 HEX HA.......ooi ettt ettt e st e e e e e nnnneees 1
N LU O PSP 1
PiN (Order 00-=4785B7).... e ueerueeueameerneesieesueeeeaeesseeseeesteaneesneeaseesseanseanseaneesseeseeseaneesseeneeeanneeeanns 1
Clutch Assy. (INCIS. HEM 5)..iiiiiiiii e e e e 1
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http://www.partstown.com/hobart/hob00-065084-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478789?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064529?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-015-03?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-012-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-072558?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007344?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103652?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-017-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478567?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-003-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478567?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-01?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobpc-003-32?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478567?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

PLANETARY
(M802 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-55714
1 SC-011-72 Mach. Screw 1/4-20 X 3/8 Fil. Ha........coiiiieiiieii et 2
2 WS-003-46 WWASIET ...ttt ettt 2
3 SC-087-45 Cap Screw 1/2-13 X 1 1/2 S0C. Fil. H...ooooieeee et 2
4 WL-019-93 Lockwasher 1/2 High Collar...........oc..iiiiioiiieiie e 2
5 00-064465-00003  Plug - Oil Fill
6 WS-021-20 KAV = T 3 T SR
7 00-103645-00004 Planetary & Bearing Cap Assy. (Painted) (Incls. Items 3 & 4).......c.cooiiiiiiiiiiiniiiiiiecicceee 1
8 00-103645-00002 Planetary & Bearing Cap Assy. (Deluxe) (Incls. Items 3 & 4)......ccooiriiiiiiiiiiniiicieccieeeeee 1
9 00-064723 Plug - AGItator Shaft...........coiiii e 1
10 SC-047-41 Set Screw 3/8-16 x 3/8 Hex Hdls., Cup Pt...
11 00-007744 Set Screw HdIs., COoNe Pl... ... e
12 00-065717 Pin = AGItAtOr SNaft.......c.ooiiiiii e 1
13 00-065749 Agitator Shaft Assy. (Incls. Items 9 thru 12).........coiiiiiiiii e 1
14 00-024651 Seal - Planetary Oll.........ee ittt e e 1
15 BB-007-39 Ball Bearing (M.R.C. #207-SZZ)........cccocoiiieirieeee ittt 1
16 00-437496-00002  Cap - Seal (PAINtE)........ccoiiiieiieieeeee e e e s 1
17 00-067500-00021  O-RING....eeueiiuieieitieite et et see st et e te et e e sseeneesse e et eaeeseeaneeaseenseeseesseeneeaneeseeeneesaeeneeaneeneeenneeeennees 1
18 SC-041-42 Cap Screw 1/2-20 x 1 Hex Hd. (Painted) (Drain Plug for Planetary)....
19 SC-037-26 Cap Screw 1/2-20 x 1 Hex Hd. (Deluxe) (Drain Plug for Planetary)............ccccoceviiniiiincnnneeenn.
20 WS-021-21 L2 T 0T ST 1
21 00-064464 GaASsKet - Planetary........ccc.ei i 1
22 00-064478 EXIENSION = PIAN@IAIY........oiiiiiiiee ettt ettt e et e e e e e e e e e e e s 1
23 SC-009-70 Mach. Screw 6-32 x 1/4 Slotted Rd. Hd
24 SC-060-87 Mach. Screw 10-32 x 3/4 Slotted Rd. Hd. (SST).....coiiiiiiiiiriiiiiriieieeeenieeesee e 1
25 WL-003-22 LoCkWasher #10 Light..........oo ettt st e e e e 1
26 SC-009-68 Mach. Screw 8-32 X 3/4 Rd. Hd........cooiiiiiiiiieee e 1
27 WL-003-15 LOCKWASNEE #8 LIGNt......eeiiiiiiiiiii ettt et e e e e 1
28 00-538772 DOWel 3/32 Dia. X 1 /32 LG eeeeeeiieee ettt 1
29 00-186272 ] 4P 1 S O I U 3T o OSSP 1
30 RP-002-08 ROII Pin 5/64 Dia. X 11716 L. eeoueeuierieeierieeesiee e see ettt enee et eneeeanneeeanes 1
31 00-064844 Bottom Plate - Planetary Oil Pump Assy..
32 00-186270 Gear - Oil PUMP (15T) (SIOtEA)......eiieiie i e
33 00-290277 Gear - Oil PUMP (15T) (SIOtEA)......eeiiiiiiiieeei e 1
34 00-290232-00001  HOUSING & TUDING ASSY.....cciueiiiiiieiieitiee ettt ettt sb ettt sttt b et nae et et e e et 1
35 WL-003-22 LOCKWASHEr #10 LigGht... ..ot
36 SC-081-17 Mach. Screw 10-32 x 1 Rd. Hd
37 00-064614 DIV GEAI ASSY. (15T ). utiitiiiitieiie ettt ettt ettt bt eeab e e bt e s be e e beesat e et e e enbeenbeeanbaeeaeaannnns
38 SC-040-27 Cap Screw 3/8-16 x 2-1/4 Socket Fil. Hd.........oooiiiiiiiee et 6
39 WL-019-92 Lockwasher 3/8 High Collar......................
40 BB-006-36 Ball Bearing (M.R.C. #306-SZZ)
41 RR-004-24 Retaining RiNg.........ccoccevvciiennnne.
42 00-067500-00021  O-RING. .. eeueeitieieitieiteeee et et e et et e st et as e saeeeeesee et eaee et aneeaseenseeseesseeneeaneeeeeneesaeeneesneeneeenneeeennees
43 00-073011
44 00-065408 Spacer - Agitator Shaft...
45 00-060768 Shim - INterNal PiNiON........coociiiiiiiie ettt AR
46 00-064732 Internal Pinion & Deflector ASSY. (18T )...c.uuiii ittt e e e e e e e 1
47 RR-005-08 R C1 =T a T aTe T o Te TP 1
48 00-074288 Key - INterNal PiNiON........ooiiiiie et et e e e e e e e e e e as 1
49 00-060071 Cap - Oil Retaining
50 00-438121 [T T 01 (=Yg T 1 I 1 TSRO PP 1
00-290232-00001  Planetary Oil Pump Assy. (Painted) (Incls. Iltems 24 thru 34 & 37).......ccocceiiiiiiiiiiieiiieceeeee 1
00-103643-00001  Planetary Assy. (Painted)
00-103643-00002  Planetary ASSY. (DEIUXE).......ccecuiiieiiiiieiieie et e e e
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http://www.partstown.com/hobart/hob00-064465-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-103645-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437496-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00021?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290232-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00021?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290232-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-011-72?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-003-46?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-087-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-019-93?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-021-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064723?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-047-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007744?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065717?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065749?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024651?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-007-39?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-041-42?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-26?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-021-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064464?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064478?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-009-70?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-060-87?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-009-68?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-538772?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-186272?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064844?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-186270?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290277?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-081-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064614?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-040-27?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-019-92?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-006-36?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-24?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-073011?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065408?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060768?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064732?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-005-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-074288?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060071?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438121?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

PART NO.

00-438050
RP-002-08
00-064614
SC-081-17
WL-003-22
00-290232-00001
0-290277
00-186270
00-064844
SC-060-87
WL-003-22
SC-009-68
WL-003-15
00-538772
00-186272
WL-004-06
SC-040-28
SC-009-70
SC-011-72
WS-003-46
00-064478
SC-087-45
WL-019-93
WS-021-20
00-064465-00003
WsS-021-21
SC-041-42
SC-037-26
SC-120-28
WL-004-13
00-068041-00002
00-068041
00-080531
RR-006-07
00-068045
00-073821
00-077757
00-007744
SC-047-41
00-064723
00-067921-00001
00-067921-00002
BB-009-45
00-011800-00237
00-067903
0-437496-00002
00-067500-00021
00-110360-00004
00-110360-00003
00-067902
BB-021-40
RR-004-24
00-064464
00-067500-00021
00-073011

o

PLANETARY
(V1401 SERIES)
NAME OF PART AMT.
GA - INTEINAL.....oiii e e 1
ROII Pin 5/64 Dia. X 11716 L. eecveeiieirieieeieeeesiee sttt ettt 1
DIV GEAI ASSY. (15T ). .utiitieiiiieiie ettt ettt et e bt e e be e e bt e sat e e beeenbeenbeeanbaeeaeaannnns 1
Mach. Screw 10-32 X 1 RA. H.....oooiiiiiiciieee e e 2
LoCkWasher 10 Light..........ooiii ettt e e
Housing & Tubing Assy
Gear - Oil PUMP (15T) (SIOHEA)....cueeeeeieeee ettt eeneee s 1
Gear - Oil PUMP (15T) (SIOHEA)....cueeeeeieeee e 1
Bottom Plate - Planetary Oil PUMP ASSY......coouiiiiiiiiiiiiecieeeee ettt e e 1
Mach. Screw 10-32 x 3/4 Slotted Rd. Hd. (SST)...c.eeiuieiiiieiieiirieeeee e 1
Lockwasher #10 Light
Mach. Screw 8-32 X 3/4 Rd. Hd........coouiiiiiiii e 1
LOCKWASREr #8 LIGNT......ooiiiiiiiiiiii ettt e et e e e e e e e e e e e as 1
DOWEI 3/32 Di@. X 1 1/32 g eueeeiuiieeiiie ettt ettt ettt e e st entaeeaeeannee 1

Shaft = Ol PUMP ...ttt e e et e e e st e e e sab e e e sabeaeeassaeeeasssssannnenes 1
Lockwasher 3/8 High CoOllar............c..ii ittt e e e e 6
Cap Screw 3/8-16 x 2-1/2 Socket Fil. Hd.......oooiiiiiieceeee et 6
Mach. Screw 6-32 x 1/4 Slotted RA. Hd.......ooooiiiieeecee e 8

Mach. Screw 1/4-20 x 3/8 Fil. Hd

PIUG = Ol il ettt sttt enn e 1
WWASKHIET ... e e e 1
Cap Screw 1/2-20 x 1 Hex Hd. (Painted) (Drain Plug for Planetary)....

Cap Screw 1/2-20 x 1 Hex Hd. (Deluxe) (Drain Plug for Planetary).....

Cap Screw 1/2-13 X 2 HEX Hd....ooooveieeeeeeeeee e

LOCKWASHET 1/2 MEAIUM......oiiiiiiee ettt et e et e e et e e e st e e e st e e e e e e eeaeeaeeeens
Cover - Planetary Bearing Plate (Use on Machines With Bowl Scraper)..........cccccveevvcvvvivrennnns 1
Cover - Planetary Bearing Plate

Screw - (SPECial) (NYIOK).......coouieieiieeiit ettt ee e
REtAINING RING. ...ttt e e e e e anee 1
Seal - Planetary Oll..........ooi oottt et e et e e e be e e e s anbe e e eannntnnreneees 1
Agitator Shaft Unit Assy. (Incls. Items 37 thru 40).........coooiiiiiiiiii e 1
Pin - Agitator Shaft

Set SCrew HAIS., CONE Pl........oiiiiiiiii ettt 1
Set Screw 3/8-16 x 3/8 Hex Hdls., CUP Pt.......ooiiiiieiieeee e 1
Plug - Agitator Shaft..........c..cccoooeiniiininnn.

Plate - Bearing (Painting)..

Plate - Bearing (Deluxe)...........

Ball Bearing (MRC #5210-KF)........oiiiieieeee ettt naeaneeeanneee e 1
90 TSP 2
Cap - Seal (PaINteA).......ooiiiiiieeii e 1
(O U1 o PP UPSTSPRUPPPPINt 1
Planetary & Bearing Cap Assy. (Painted) (Incls. Items 22 & 23)........ccoooiiiiiiiiiiiiiiiiieceeeeee. 1
Planetary & Bearing Cap Assy. (Deluxe) (Incls. [tems 22 & 23).........cceeiiiiiiiiiiiiiiiiiiiieeeeeeee 1
Spacer - Agitator Shaft

Ball Bearing (MRC #5207 -KF ).ttt ettt ettt sbeesntaeeaeeannne 1
REtAINING RING ... ittt e et e st e s e e e e e e aeeeeas 1
GaASKEL = PlaNELaIy........couiiiiiiie et 1
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http://www.partstown.com/hobart/hob00-290232-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064465-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068041-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067921-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067921-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-011800-00237?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437496-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00021?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067500-00021?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438050?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064614?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-081-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-290277?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-186270?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064844?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-060-87?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-009-68?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-15?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-538772?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-186272?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-040-28?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-009-70?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-011-72?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-003-46?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064478?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-087-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-019-93?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-021-20?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobws-021-21?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-041-42?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-26?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-120-28?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-13?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068041?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-080531?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-006-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068045?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-073821?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-077757?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007744?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-047-41?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064723?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-009-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067903?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067902?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobbb-021-40?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-004-24?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-064464?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-073011?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS. PART NO.
PL-55676
56 00-068277
57 RR-006-08
58 00-067886

PLANETARY
(V1401 SERIES)
NAME OF PART AMT.
Shim - Internal PiNiON.........ccoiiiii e e e AR
REtAINING RING. ...ttt e et e et e e e et e e e e aar e e e e e eaeeeeas 1
Internal Pinion & Oil Deflector ASSY. (18T).. .ottt 1

59 00-060071 Cap - Ol RELAINING. ......eitet ettt e b e et e et e e st e e sbee s nbaeeaeeenn 1
00-290232-00002  Planetary Oil Pump Assy. (Incls. ltems 2, 3, & 6 thru 15)......ccceieiiiiiiiiiiiiic e 1
00-110363-00001  Planetary Assy. (PaiNted).........ccoiiiiiiiiiiieciee e e e e 1
00-110363-00002  Planetary ASSY. (DEIUXE).......cuiuiiiiiiiiiiiieeiieeite ettt ettt ettt e e e e e 1
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http://www.partstown.com/hobart/hob00-290232-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-068277?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrr-006-08?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-067886?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-060071?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

NOTES
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M802 & V1401 Series Mixers REPLACEMENT PARTS
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BOWL GUARD*(PREVIOUS CONSTRUCTION)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

BOWL GUARD*(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-57324
1 00-478602 Shoulder Screw SIotted Hd.........ccoooiiiiiee e 1
2 NS-031-50 SEOP NUL B-32 HEX (SST).eeieuiieiieieiesieestee et e ettt ettt e s et et e et e e s e sreesneeneeenseeneeaneeeenneeenn 1
3 NS-011-07 Nut 6-32 Hex (SST) (MB02C & V140 TC)...eeiueeieeieeieeie et e eneeeanneee e 1
4 SC-021-39 Mach. Screw 1/4-20 x 5/8 Slotted Rd. Hd. (SST)....cciiiiiiieiieieieeeeeseeeeee e 3
5 SC-128-74 Mach. Screw 1/4-20 x 5/8 TX. BUtton Hd. (SST)......eieirieiiiiieiee et 3
6 SC-021-37 Mach. Screw 1/4-20 x 3/8 Rd. Hd. (V1401 SEri€S).....cceruiiiiiriiiiiiiiiiiee e 3
7 SC-128-65 Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (V1401C).......oiouiiiiiiiiieiieieseesee e 3
8 00-479010 LatCh - Cage DELeNt...... ..o e e e e e e 1
9 00-437446-00001  SPring - Cage DELENT.......cc..iiiiiiiie ettt et e et e et e sae et e e e e e ennes 1
10 00-437445 [ 0T a T [T G 4o N o SO P RS OUPUPUPPPPTN 1
11 00-438118 Splash Guard ASSY. (MB02 SEIHES).....cc.uiiiuuiiiiieiiieeitieetee ettt ettt et nbee s baeeeeeeas 1
12 00-439404 Splash Guard Assy. (M802C)
13 00-438044 Splash Guard ASSY. (V14071 SEIES)....cc.uuiiuiiiiieitieiiie sttt ee e 1
14 SC-122-45 Mach. Screw 1/4-20 X 3/8 TrUSS Hd......c.uuiiiiiie et e e e e e e e e as 2
15 SC-128-65 Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (M802C & V1401C).....cccveiuieieereeieesie e 2

16 00-437720 LG VS 370 T TSR 1
17 SC-123-07 Mach. Screw 8-32 X 1/2 TrUSS Hd........oiiiiiiiiiiiie et 1
18 SC-121-71 Mach. Screw 8-32 x 3/8 TX. BUION HA........ooiiiiiiiieeeeeee e 1
19 00-437433-00003  Sh0E = AJUSLADIE.........ocuiiitiiiiiiiitee ettt 1
20 00-437442 REtAINEr - IMAGNEL......c. ettt et e e e e e e e e e e e e e e e as 1
21 SC-122-44 Mach. Screw 8-32 X 3/8 TrUSS Hd......c.oiiiiiie et e e 1
22 SC-121-71 Mach. Screw 8-32 x 3/8 TX. BUHON Hd.......coouiiiiiiiiiie e 1
23 00-438055 21T aa o= S O To = PO P RS PUPPPPRN 1
24 SC-122-44 Mach. Screw 8-32 X 3/8 TrUSS Ha......c..oiiiiiiiiiiiie e e e 1
25 SC-121-71 Mach. Screw 8-32 x 3/8 Tx. Button Hd..
26 00-437433-00002  SHOE = FIXE. ... .eteeuiiitieiieee ittt et ettt e et e s et et e e se e eeeneesne e eeeneesaeemeenneeeeenneeeennees
27 SC-122-45 Mach. Screw 1/4-20 X 3/8 TruSS Hd......c.ueiiiiiie e e e e e e
28 SC-128-65 Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (M802C & V1401C).....ccoveiiieieerieieesie e 2
29 00-437433-00001  ShOE = SAAAIE.......ccueiiteiiietiei ettt ettt ettt et ne e e b b e e nbe e 1
30 00-437437-00002  SAAAIE - SNOE.......ecuiiitiiiieiti ettt ettt ettt et e et e e eees 1
31 00-437447 HOUSING & PN ASSY ...ttt ettt ettt e e e st e e e e st e e e e e ae e e e e nbe e e e snteeeenneeeaaaaaaaans 1
32 00-437436 PN = PIUNGET ...ttt ettt ettt ettt nn e 1
33 00-437432 PIUNGET. ... ettt a ettt ettt et e bt ein e e aan 1
34 00-437446-00002  SPring - Cage ON/Off.... ..ottt ettt e et e be e sate e beeanbeesaeeanbeeeaeeannne 1
35 00-437691 StOP - CAGE (MBO2 SEIHES)...eeeueeeiueietieiti ettt ettt ettt ettt sttt e st et e b e e nbeesabe e e nnbeeeeeann 1
36 00-438126 STOP - CAGE (V14071 SEIES)...eeeeeeitie ettt ettt ettt ettt ettt e ebe e ettt e b e nbe e eeeeens 1
37 00-438053 PlUg - PlUNGEr HOUSING. ...ttt ettt e e e e
38 SC-122-46 Mach. Screw 1/4-20 x 3/4 Truss Hd
39 SC-124-50 Mach. Screw 1/4-20 x 3/4 Tx. Button Hd
40 Cage Assy.(M802 Series)(Incls.ltems 14,16,17,19,20,21,23,24,26,27,29 thru 35,37 &

K1 ) TSP PUPP PP UPPTRPPI 1
41 Cage Assy.(M802C)(Incls. Item 15,16,18,19,20,22,23,25,26,28 thru 35,37 & 39).........ccceuee. 1
42 Cage Assy.(V1401 Series)(Incls.ltems

14,16,17,19,20,21,23,24,26,27,29thru34,36,37,38).....cceeiiirieiieiiiiesieeeeee e 1
43 Cage Assy.(V1401C)(Incls. Items 15,16,18,19,20,22,23,25,26,28 thru 34,36,37 & 39)

* 00-875808
* 00-875809
* 00-875810
* 00-875811

* See Bowl Guard (Current Construction) for Date of Use.
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http://www.partstown.com/hobart/hob00-437446-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437433-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437433-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437433-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437437-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437446-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-478602?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-031-50?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-011-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-021-39?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-74?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-021-37?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-479010?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437445?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437720?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-123-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-71?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437442?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-71?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438055?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-71?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437447?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437436?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437432?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437691?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438126?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438053?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-46?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-124-50?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875808?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875809?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875810?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875811?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

This Bowl Guard First used:
ML-104687 - 03/25/04
ML-104694 - 10/06/03
ML-104696 - 06/19/02
ML-134085 - 03/25/04
ML-134274 - 03/27/04
ML-134277 - 03/26/04
ML-104674 - 03/24/04
ML-104683 - 06/18/02
ML-104686 - 10/06/03
ML-134075 - 03/25/04
ML-134278 - 03/26/04
ML-134281 - 03/26/04

e

WA

BOWL GUARD(CURRENT CONSTRUCTION)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-57340

O~NOO O WN

[¢e]

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

PART NO.

SC-021-39
SC-128-74
SC-021-37
SC-128-65
00-874950
00-874951
00-874946-00001
00-874946-00002

00-874954-00001
00-874954-00002

SC-122-45
SC-128-65
00-437433-00002
00-437442
SC-122-44
SC-121-71
00-438055
SC-122-44
SC-121-71
$C-122-45
SC-128-65
00-437433-00003
SC-123-07
SC-128-66
00-437720
00-874126
00-875795
SC-122-45
SC-128-65

BOWL GUARD(CURRENT CONSTRUCTION)

NAME OF PART AMT.
Mach. Screw 1/4-20 x 5/8 Slotted Rd. Hd. (SST)....cciiiiiriiiiiiirieeeeesieee e 3
Mach. Screw 1/4-20 x 5/8 TxX. BUtton Hd. (SST)......ciuiriiriiiiiiiieie et 3
Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST) (V1401 Series)........ccccereeviirieieeniiiee e 3
Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST) (V1401C).....coeiiiiiiiiiiiiieiieeee e 3
Splash Guard & Drip CUpP (MB802 SEIES)......cceiuuieiuiieiiieaiieeiee ettt ettt e et eaeeae e 1
Splash Guard & Drip Cup (V1401 Series)
Wire Cage Assy. (M802) (Incls. Items 11,13,14,15,17,18,20,22,23, & 25 thru 28).................... 1
Wire Cage Assy. (M802C) (Incls. ltems 12,13,14,16,17,19,21,22,24 thru 27, & 29)
................................................................................................................................................... 1
Wire Cage Assy. (V1401) (Incls. ltems 11,13,14,15,17,18,20,22,23 & 25 thru 28).................... 1
Wire Cage Assy. (V1401C) (Incls. Items 12,13,14,16,17,19,21,22,24 thru 27, & 29)
................................................................................................................................................... 1
Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd...........cooiiiiiiiiiiiiee e 2
Mach. Screw 1/4-20 x 1/2 TX. BUtton Hd. (SST)......eieiiieiiiiieiieieeeee e 2
SN0 = FIXEA. ...ttt ettt e et e e ettt e e e e ae e e e e e nteeeanbeeeaanaeeeeanneeeennnnrnnnnnenen 1
REtaiNEr - MAGNEL....... ettt ettt et e et e et e e e nbe e e e e e aaaaaens 1
Mach. Screw 8-32 x 3/8 Slotted Truss Ha........c.uiiiiiiiiiii e 1
Mach. Screw 8-32 x 3/8 Tx. Button Hd. (M802C & V1401C)
21T aa o= e O To = SRS
Mach. Screw 8-32 x 3/8 Slotted Truss Hd...........cccceeevrieennn.
Mach. Screw 8-32 x 3/8 Tx. Button Hd. (M802C & V1401C)
Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd...........ccccceevenee.
Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST)....cocuiiiiiiiiiiiee e
Shoe - AQJUSTADIE. .......oiieii e 1

Mach. Screw 8-32 x 1/2 Slotted Truss Hd

KEY = SROE...... ettt et e e e 1
] oY o (o] o | SO PTTRR PSPPIt 1
1 (o] o 02 To = TP PTRTOPRUPPPPIOE 1
Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd............coeiiiiiiiiiiee e 2
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http://www.partstown.com/hobart/hob00-874946-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874954-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874954-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437433-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437433-00003?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-021-39?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-74?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-021-37?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874950?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874951?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437442?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-71?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438055?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-44?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-121-71?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-123-07?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-66?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437720?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-874126?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-875795?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-M802-V1401_pm.pdf

M802 & V1401 Series Mixers REPLACEMENT PARTS

31 THRU 34

21 THRU 24 |

11 13 14 17 18
12 15 16 19

X

BOWLS AND EQUIPMENT(M802 SERIES)
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55678

26

27
28
29
30
31
32
33
34

PART NO.

WL-004-17
00-007629-00002
SC-062-37
WL-004-11
00-007624-00001
00-111671
00-008100-00001
00-111165-00001
00-111268-00001
00-024653-00001
00-022196
WL-004-11
00-065791-00001
SC-037-88
WL-003-47
00-024289
00-065532-00001
00-008101-00001
00-024300
00-061033-00001
00-275690
00-275688
00-275686
00-295648
00-438104-00002

00-438104-00004

RP-002-35
RP-003-22
00-437636
00-437586
00-438083
00-438082
00-438081
00-438080
00-438047

BOWLS AND EQUIPMENT(M802 SERIES)

NAME OF PART AMT.
LOCKWASHET 5/8 LIGht......couiiiiiiiii et 2
StUd - BOWI LOCAEING. ..ttt ettt e e 2
Cap Screw 1/2-13 X 1 HEX HA....ooieeeeeee et e 1
Lockwasher 172 Light..........ooo et e 1

RELAINET = BOWL. ...ttt et e et e et e e et e e e s saeeeeaaeaaaans 1
Shim (0.010 Thk.). AR
0o I ©1 F=T 1 o TSSOSO PRSP RROORUPPPPRt 2
Adapter (80-40 Qt. & 80-30 Qt.) (PAINTEA).....coeiiiiriieiieiieieeee e e 1
Knob - Clamp Stud (Painted)

Bowl Adapter Assy.(Tinned)(80-40/30 Qt.)(Pkg.)(Incls. Items 1 thru 5,7, 8, & 9)...ccccvvvinnennnn 1
BOIt = BOWI LOCK. ...ttt ettt ettt b ettt e et esbe et e e e e e e 2
LOCKWASHET 1/2 HEIICAL........eeeieeeeee ettt e e e e e e e e e e e aeeeens 2
Adapter (80-60 Qf.) (PaINTEA)........oiiiiiiiiiiii e 1
Cap Screw 5/16-18 x 1 1/2 Hex Hd....

Lockwasher 5/16 HEIICAL...........cocoiiiiiiii et 2
RELAINET = BOWL. ...t et ettt e et e e e et e e e e mte e e e nnneeeaaaaaaans 1
Clamp - Bowl Adapter (Painted)..........ooiuiiiiiiieeiee ettt neeneees 2

KNob - Clamp Stud (TINNEA)........eiiiiiie ittt e e e e e e e e e e ns 2
Pin = BOWI LOCAENG. ...ttt ettt e e e s e e e e e aeeeeas 2
Bowl Adapter Assy. (Tinned) (80-60 Qt.) (Pkg.) (Incls. Items 11 thru 19).......cccccceeriiiiiiiineens 1
BOWI - 80 Q. (SST) (PKG.)-reeueereeiieitieiieiie ettt s nneeaan 1
Bowl - 60 Qt. (SST) (Pkg.)....

BOWI - 40 Q. (SST) (PKG. ) reeueereeieeieeiesie ettt e 1
BOWI = 30 Q. (SST) (PKG. ) eeeueeteemienieeierieeieseeeieesieseee e st e e steeee s e e e steeneeseeeneeseesneenaeaneeeanneeeanns 1
Extension Assy. - 80 Qt. Bowl(SST)(Flange Top Bowl)(Pkg.)(Incls. Items 27 thru 30)
................................................................................................................................................... 1
Extension Assy. - 60 Qt. Bowl(SST)(Flange Top Bowl)(Pkg.)(Incls. Items 27 thru 30)
................................................................................................................................................... 1
Roll Pin 3/16 Dia. x 5/8 Lg. (FOr HemMs 25 & 26)........c.ceiiiiiiiiiiiieiieeeesieee e 2
Roll Pin 3/16 Dia. x 1 1/2 Lg. (FOr tems 25 & 26)........cccooeiiiiiiiieieeesieeeeee e 2
Spring - Bowl Clamp (80 or 60 Qt.) (Flange Top Bowl) (For ltems 25 & 26).........ccccceeveinineennn. 2

Handle - Clamp (80 or 60 Qt.) (For Items 25 & 26).........c.ccoiuiiiiiiiiiiiii e 2
Splash Cover Assy. = (80 QL) (PKG.)- . uuerteerieiertieiiitesie ettt 1
Splash Cover Assy. = (60 QL.) (PKG.)- . . uverteereeieriieiinr sttt 1
Splash Cover Assy. = (40 QL.) (PKG.). e uvereerieieriieieiere sttt 1
Splash Cover Assy. - (30 QL.) (PKG.)- e uveeeeiieienieieeee et 1

Chute - INGredient (PKG. ).« ettt ettt e e 1
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http://www.partstown.com/hobart/hob00-007629-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007624-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-008100-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111165-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111268-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024653-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065532-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-008101-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-061033-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438104-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438104-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-062-37?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111671?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-022196?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-88?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-47?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024289?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024300?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275690?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275688?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275686?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295648?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-35?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437636?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437586?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438083?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438082?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438081?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438080?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438047?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

ILLUS.
PL-55673

39

40
41
42
43
44
45
46
47
48

PART NO.

00-008101-00001
00-022196
WL-004-11
00-065532-00001
SC-036-40
WL-003-47
00-021020
00-065792
00-062110
WL-004-04
NS-013-25
00-062111
00-022196
WL-004-11
00-065791-00001
SC-037-88
WL-003-47
00-024289
00-065532-00001
00-008101-00001
00-024300
00-061033-00001
00-007629-00002
WL-004-17
SC-062-37
WL-004-11
00- 007624-00001
00-111671
00-008100-00001
00-111165-00001
00-111268-00001
00-024653-00001

00-295651
00-275690
00-275688
00-275686
00-295648
00-438104-00002

00-438104-00004

RP-002-35
00-437636
RP-003-22
0-437586
00-438084
00-438083
00-438082
00-438081
00-438080
00-438047

o

BOWLS AND EQUIPMENT(V1401 SERIES)

NAME OF PART AMT.
Knob - Clamp Stud (TINNEA)......c.oiiiiiiiiiie et e e 2
Bolt - Bowl Lock
LOCKWASHEr 1/2 HEIICAL........eeiiee et e e e e e e e e e e 2
Clamp - Bowl Adapter (Painted)..........ooiuiii ittt eees 2
Cap Screw 5/16-18 X 1-1/4 HEX Hd.......oooiiiieee e 2
LOCKWASHET 5/16 HEICAL..........oiiiiiiiie ettt e e e e 2
Retainer - Bowl
Adapter (140 £0 80 Q. )....ccvieieiieieeie et e 1
StUd - BOWI LOCAEING. .. uteeiiiie ettt et e e 2
LOCKWASNET 3/8 LIGNL.....cciiiiiee ettt e et e e e et e e e st e e e e e e e e e aeaaeeens 2
LU T T G =Y PSR 2
Bowl Adapter Assy. (140-80 Qt.) (Pkg.) (Incls. ltems 1 thru 11)........cocoiiiiiiiiiiiiiicee

BOIt = BOWI LOCK. ...ttt sttt ettt et sb e st eeeeeanes
LoCkWasher 1/2 HElICAL..........c.ooiiii e e
Adapter (80-60 Qt.) (Painted)

Cap Screw 5/16-18 X 1 1/4 HeX Hd......coooiiiiiiiiiee e 2
LOCKWASHEr 5/16 HEIICAL. ........oouiiiiiiiieitiei e e 2
RetaiNer - BOWL........ooiiii e e 1
Clamp - Bowl Adapter (Painted)...........eeiuiiiiiiiiieiie et 2
Knob - Clamp Stud (Tinned)

Pin - BOWI LOCAENG. ...ttt ettt e e e e e e e e e e ns
Adapter Assy. Unit (80-60 Qt.) (Pkg.) (Incls. ltems 13 thru 21)........ccceiriiiiiiiiiicce, 1
StUd - BOWI LOCAEING. ..ttt ettt 2
LOCKWASHET 5/8 LIGht......ccuiiiiiiiiii et e 2
Cap Screw 1/2-13 X 1 HEX HA....ooiee ettt ettt e 1
LOCkWasher 1/2 HElICAL............ooiiiii e e 1
REAINET - BOWL.....eiiii et e e 1
Shim (0.010 Thk.). .

5 (0T O F=T 1 o TSSOSO UPPRRROURUPPPPNt 2
Adapter (40 Qt.) (PAINTEA)......cc.iiiiiiiiiiei e e 1
Knob - Clamp Stud (PainNted)..........cueiiiuiieiiieitie ettt e e 2
Bowl Adapter Assy. Unit(80-40/30 Qt.)(Pkg.)(Incls. ltems 23 thru 27, 29, 30, & 31)
................................................................................................................................................... 1
Bowl - 140 Qt. (SST) (Pkg.)..

Bowl - 80 Qt. (SST) (Pkg.)....

Bowl - 60 Qt. (SST) (Pkg.)....

BOWI - 40 Q. (SST) (PKG. ) reeueeirieiientieiieett ettt ettt e nneeaen 1
BOWI - 30 Q. (SST) (PKG. ) reeueeireeiientieiiesie sttt 1
Extension Assy.(SST)(100 & 80 Qt. Flanged Top Bowl)(Pkg.)(Incls. Items 40 thru 43)
................................................................................................................................................... 1
Extension Assy. (SST) (60 Qt. Flanged Top Bowl) (Pkg.) (Incls. ltems 40 thru 43)
................................................................................................................................................... 1
ROII PN 3/16 Dia. X 5/8 L.t eueeieeiiesieeeeiee sttt sttt e st neesneeneeneenneeanneeeanes 2
Spring - Clamp (FIange Top BOWI)..........ooiiiiiiiiii e 2
Roll Pin 3/16 Dia. x 1 1/2 Lg

HANAIE = ClAMP ...ttt ettt et e st seneeat e e e e eeanee
Splash Cover Assy. (140 QL) (PKG.)- . eeertieiiie et 1
Splash Cover (80 Quart) (Packaged)...........cooiiiiiiiiiiie e 1
Splash Cover Assy. (60 Qt.) (PKG.)..ccuuiiiiiiiiiiiie et 1
Splash Cover Assy. (40 Qt.) (Pkg.)....

Splash Cover AssY. (30 Qt.) (PKG.)- e overrireeriieiieeeee ettt 1
Chute = INGrediENt (PKG. ).« e veeeiieeiie ettt ettt sbee e e e e e 1
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http://www.partstown.com/hobart/hob00-008101-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065532-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065532-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-008101-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-061033-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-007629-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-008100-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111165-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111268-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024653-00001?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438104-00002?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438104-00004?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-022196?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-036-40?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-47?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-021020?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-065792?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-062110?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-04?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobns-013-25?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-062111?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-022196?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-037-88?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-003-47?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024289?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-024300?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-17?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobsc-062-37?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-111671?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275690?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275688?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275686?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295648?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-002-35?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437636?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hobrp-003-22?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437586?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438084?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438083?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438082?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438081?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438080?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-438047?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

PART NO.

00-295149
00-295154
00-295157
00-439740
00-295158
00-295162
00-295150
00-295155
00-295151
00-295156

00-275836
00-275865
00-295175
00-295176
00-275458
00-437701
00-295174
00-295041
00-275886
00-295033
00-295034
00-275448
00-275885
00-275447
00-275809

AGITATORS(M802 SERIES)

NAME OF PART AMT.

"D" Wire Whip(SST)(Packaged)(80 QL. )........ccueiirieriiriiiiiriieie sttt 1
"D" Wire Whip(SST)(Packaged)(60 QL. )........ccceririeriiriiiiiieie et s 1
"D" Wire Whip(SST)(Packaged)(40 QL. )........cceiirieniirieiisiere et 1
"D" Wire Whip(SST)(Packaged)(30 QL. ).......ccceiirieniiiieiieieie st 1
"I" Wire Whip(SST)(Packaged)(40 QL.).......ccueiiiiiiieiiesie et 1
"I" Wire Whip(SST)(Packaged)(30 QL.).......ccveiiiiiiiiiiesee e 1
"I" Wire Whip(SST)(Packaged)(80 Qt.).......ccuriririeiiieieiee ettt 1
"I" Wire Whip(SST)(Packaged)(60 QL.).......cieeiieieeieriesieesieesie e see e e e 1
"C" Six Wing Whip(Tinned)(Packaged)(80 Qf.)........ccuueiiiiiiieiiiieeeiee e 1
"C" Six Wing Whip(Tinned)(Packaged)(B0 Qt.).........cceiurrieiieiereereeie e 1
"C" Four Wing Whip (Tinned) (Packaged)............cocuiriiiiieiiiiiii ittt 1
"P" Pastry Knife(Tinned)(Packaged)(80 QUt.).........cocii i 1
"P" Pastry Knife(Tinned)(Packaged)(60 Qt.)...

"E" Dough Arm(Alum.)(Packaged)(60 QL.)........cccoiiiiiiiiiiii e 1
"E" Dough Arm(Alum.)(Packaged)(40 QL.).......ccoueriiiiriiiieiiereeee st 1
"E" Dough Arm(Alum.)(Packaged)(30 QL.).......cccueriiiirieiieiieie e 1
"ED" Dough Arm(Spiral)(Alum.)(Packaged)(80 Qf.).......ccccruevuerierirriiieiriee e 1
"ED" Dough Arm(Spiral)(Alum.)(Packaged)(B0 QL.).........ccceevurrieririeieienieeee e 1
"B" Flat Beater(SST)(Packaged)(80 Qt.)........ccce i 1
"B" Flat Beater(SST)(Packaged)(80 QU.).......ccuouiiriiiiiiiiieaiee ittt 1
"B" Flat Beater(SST)(Packaged)(40 Q.).......couuiiiiiiiiieetee sttt 1
"B" Flat Beater(SST)(Packaged)(30 Qf.).....ccuiue et 1
"B" Flat Beater(Alum)(Packaged)(80 QUt.)........ccoouiiiiiiiiiiecie et 1
"B" Flat Beater (Alum.)(Packaged)(60 QL.).........ceooiiiiiiiieiii e 1
"B" Flat Beater (Alum.)(Packaged)(40 QL.).......ccceiuiiiiiiee e 1
"B" Flat Beater (Alum.)(Packaged)(30 QL.).......ccceiiiiiiiiiieie e 1
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http://www.partstown.com/hobart/hob00-295149?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295154?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295157?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439740?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295158?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295162?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295150?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295155?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295151?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295156?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275836?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275865?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295175?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295176?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275458?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-437701?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295174?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295041?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275886?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275448?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275885?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275447?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275809?pt-manual=HOB-M802-V1401_pm.pdf
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M802 & V1401 Series Mixers REPLACEMENT PARTS

PART NO.

00-295143
00-295149
00-295154
00-295157
00-439740
00-295144
00-295150
00-295155
00-295158
00-295162
00-275883
00-275448
00-275885
00-275447
00-275809
00-275884
00-295041
00-275886
00-295033
00-295034
00-295175
00-295176
00-275458
00-295131
00-437701
00-295174
00-295169
00-275836
00-275865
00-295145
00-295151
00-295156

AGITATORS(V1401 SERIES)

NAME OF PART AMT.
"D" Wire Whip(SST)(Packaged)(140 Qt.)........coiiiieiiiieieeiee et 1
"D" Wire Whip(SST)(Packaged)(80 QL. ).......cccueruirieriirieiieiieie sttt 1
"D" Wire Whip(SST)(Packaged)(60 Qt.)...
"D" Wire Whip(SST)(Packaged)(40 QL. ).......cccueiiiieiiiiiiiii et 1
"D" Wire Whip(SST)(Packaged)(30 QL. ).......cccueririemiiriieiiiieee et s 1
"I" Wire Whip(SST)(Packaged)(140 Qt.)......ceeiuiiiiiierieriieiieeie et 1
"I" Wire Whip(SST)(Packaged)(80 QLt.).......ccueiieiiiiiiiesiee et 1
"I" Wire Whip(SST)(Packaged)(80 QL.).......ccoveiieiiiiirieiiesieeie e 1
"I" Wire Whip(SST)(Packaged)(40 QL.).......ccieiieiiiieieesee e 1
"I" Wire Whip(SST)(Packaged)(30 Qt.)......ccueuriririeieieieiee sttt 1
"B" Flat Beater(Alum.)(Packaged)(140 Qf.)......ccuiiiiiriieieiie et 1
"B" Flat Beater(Alum.)(Packaged)(80 QU.)........ccouiiuiiiiiiiieeie et 1
"B" Flat Beater(Alum.)(Packaged)(60 QU.)........cccueiuiiriiiiiecie et e 1
"B" Flat Beater(Alum.)(Packaged)(40 Q.).......coouiiiiiiiiiieeee e 1
"B" Flat Beater(Alum.)(Packaged)(30 Qt.).......ccouiiiiiiiieie e 1
"B" Flat Beater(SST)(Packaged)(140 Qt.)....
"B" Flat Beater(SST)(Packaged)(80 Q.)........ccciiiiiiiiiiiiciie e 1
"B" Flat Beater(SST)(Packaged)(B0 Qf.)........ccceriiiirieriieiesieesiesee et 1
"B" Flat Beater(SST)(Packaged)(40 Qf.)........ccceriiiirieiieiesee ettt 1
"B" Flat Beater(SST)(Packaged)(30 Qf.).......ccccueriiiirieiieieseesie e 1
"E" Dough Arm(Alum.)(Packaged)(60 QL.)........ccceriiiirieiieiieie e 1
"E" Dough Arm(Alum.)(Packaged)(40 QL.).......ccooiiiiiiieiieie e 1
"E" Dough Arm(Alum.)(Packaged)(30 Qf.).......couiiiuiiiiieiiie et 1
"ED" Dough Arm(Alum.)(Packaged)(140 Qt.).......ccceiirriiriiieieeciee et 1
"ED" Dough Arm(Alum.)(Packaged)(80 QL. )........eieereeriireeriiesiee e 1
"ED" Dough Arm(Alum.)(Packaged)(60 QL. )........cceiririiiriiiieiie e 1
"P" Pastry Knife(Tinned)(Packaged)(140 QL.).......cccoeiiiiiiiiiiie e 1
"P" Pastry Knife(Tinned)(Packaged)(80 QUt.).........c.coiiiiiiiiiiiie e 1
"P" Pastry Knife(Tinned)(Packaged)(60 Qt.).......
"C" Six Wing Whip(Tinned)(Packaged)(140 QL.).......ccceouiriiiirienieeeee e 1
"C" Six Wing Whip(Tinned)(Packaged)(80 Q.).........cccuruiriiririeniierecee et 1
"C" Six Wing Whip(Tinned)(Packaged)(B0 Q.).........cccueuiriiiirienieiecee e 1
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http://www.partstown.com/hobart/hob00-295143?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295149?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295154?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295157?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-439740?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295144?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295150?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295155?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295158?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295162?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275883?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275448?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275885?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275447?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275809?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275884?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295041?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-275886?pt-manual=HOB-M802-V1401_pm.pdf
http://www.partstown.com/hobart/hob00-295175?pt-manual=HOB-M802-V1401_pm.pdf
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